
6” DOUBLE RUN
GRAIN PUMP®

OWNER’S & OPERATOR’S
MANUAL

Effective September 24, 2024 Publication No. 1007265

hutchinson�mayrath.com

aggrowth.com

Hutchinson l Mayrath      514 W. Crawford      Clay Center, KS. USA 67432

P 785.632.2161      F 785.632.5964      TF 800.523.6993





TABLE OF CONTENTS ............................................................................................ 1

SAFETY ................................................................................................................ 2 - 4
General Safety Statement, Safety Alert Symbol .............................................................. 2
Prepare for Emergencies, Wear Proper PPE ............................................................. 2-3

Grain Bin Safety, Safety Decals ...................................................................................... 4

GENERAL INFORMATION ................................................................................ 5 - 11
Operator Qualifications ................................................................................................... 5
Sign-Off Sheet ................................................................................................................. 5
Right and Left Designation ............................................................................................. 5
Serial Number Location ................................................................................................. 5
Machine Inspection ......................................................................................................... 6
General Conveyor Information ........................................................................................ 6
Break-In Information ....................................................................................................... 6
Operating Capacities ...................................................................................................... 6
Specifications & Electric Drive Power Requirements .................................................... 7
Horsepower Requirements Calculation ........................................................................ 8
Conveyor Dimension ...................................................................................................... 9
Designated Work Area .................................................................................................. 10
Operating Procedures ............................................................................................. 10-11
Electric Drive Shutdown/Lockout .................................................................................. 11

LUBRICATION & MAINTENANCE................................................................... 12 - 19
General Maintenance Information ................................................................................ 12
Guards, Gearbox Reducer Lubrication, Capacities ................................................12-13
Conveyor Chain Sprockets ......................................................................................14-15
Drive Belt Adjustment, Head and Boot Drive ...........................................................16-17
Bearing Lubrication, Rotary Drop ................................................................................. 17
Chain and Paddle Maintenance ................................................................................... 18
Trouble Shooting .......................................................................................................... 19

ASSEMBLY INSTRUCTIONS .......................................................................... 20 - 32
Tubing Layout ..........................................................................................................20-21
Chain and Paddle Assembly ........................................................................................ 22
Boot Drive Components ............................................................................................... 23
Head Drive Components .............................................................................................. 24
Intermediate Drop w/ Gate ............................................................................................ 25
Intermediate Loop Style Drop ....................................................................................... 26
Chain Ground Control .............................................................................................26-29
Discharge Spouts, 45° and 90° .................................................................................... 30
Chain Maintenance Access Hopper, 3’ & 5’ lengths ...............................................30-31
Inlet Hopper .................................................................................................................. 31
Rotary Discharge w/ 42” Opening ................................................................................ 32

PARTS LIST TABLE of CONTENTS .....................................................................P-1

PARTS LIST ...............................................................................................P-2 to P-16

TORQUE CHART ..................................................................................................P-16

TABLE of CONTENTS Page  1

1007265-19/24

WARRANTY............................................................................................................W-1



1007265-27/20      1012872     1002301      1002310

GENERAL SAFETY STATEMENT

This manual was written with the safety of the operator
and others who work with the equipment as our prime
concern.  The instructions presented will help the reader
learn SAFE day to day work practices.  We want you
as our partner in safety.

It is your responsibility as an owner, operator or
supervisor to know what specific safety requirements
and precautions exist and to make these known to all
other personnel working with the equipment or in the
area, so that they too may safely perform their duties
and avoid any potentially hazardous situations.

We suggest the implementation of a Safety
Program for all personnel that includes, but is not
limited to, the proper use of PPE (personal
protective equipment), Fall Protection Systems and
Lock Out-Tag Out procedures.

Please remember safety equipment provides important
protection for persons around a grain handling system
that is in operation.  Be sure ALL safety shields and
protection devices are installed and properly maintained.
If any shields or guards are damaged or missing, contact
your dealer to obtain the correct items.

Avoid any alterations of the equipment.  Such alterations
may create a dangerous situation where serious injury
or death may occur.

The safety symbol shown is used throughout this
manual to alert you to information about unsafe
actions or situations, and will be followed by the
word DANGER, WARNING, or CAUTION.

SAFETY ALERT SYMBOL

Watch this symbol - it points out important safety
precautions. It means - ATTENTION!  Become alert!
Your safety and the safety of others is involved!
Read the message that follows the symbol when a
warning is given, be alert to the possibility of personal
injury or death.

YOUR SAFETY IS INVOLVED
BE ALERT!

DANGER - Indicates immediate hazards that may result
in severe injury or death.  WARNING - Indicates unsafe
actions or situations that may cause severe injury, death
and/or major equipment or property damage.  CAUTION
- Indicates unsafe actions or situations that may cause
injury, and/or minor property damage.

Follow Safety Instructions
Carefully read all safety messages in this manual and safety
signs on your machine. Check to ensure all Safety Decals are
present and in good condition.
If a decal cannot easily be read for any reason, or has been
painted over, replace the decal immediately.  Safety decals are
offered free of charge, and can be ordered through your
Hutchinson/Mayrath dealer or directly from the factory.
Learn how to operate the machine and how to use controls
properly.
Keep your machinery in proper working condition.  Understand
service procedures before doing work.  Never lubricate, service or
adjust machine while it is in operation.
Keep work area clean, dry and free from of all debris and tools
which may cause accidental tripping or falling.

Read and
Understand Manual

Keep Work Area
Clean

Understand
Service Procedures

Prepare for Emergencies
Keep emergency numbers for doctors, ambulance service, hospital
and fire department near your telephone.

Keep a first-aid kit and fire extinguisher handy.

Be prepared if a fire starts
Fire ExtinguisherFirst Aid Equipment

ASSEMBLY INSTRUCTIONSPage  2



1007265-37/20      1012872     1002301      1002310

Wear Proper PPE (Personal Protective Equipment)

Some materials can create flying debris when they are filed, cut
or drilled. Safety glasses should be worn at all times to protect
your eyes from such debris.

Hearing protection should be worn when operating power tools or
other power equipment that could be harmful to your hearing.

Gloves should be worn to protect your hands from sharp metal
and plastic edges, as well as providing protection from the handling
of heavy objects.

Wear steel toe boots to protect your feet from falling debris.

Wear a hard hat to help protect your head from falling objects as
well as from accidental bumping.

Use caution when working at elevations greater than four (4) feet
(1.22 m) above the ground.

Use the appropriate fall protection equipment as set forth by OSHA
guidelines and regulations.

A respirator may be needed to prevent breathing potentially toxic
fumes and dust, especially when working within a grain bin or
storage structure.

Operate Electric Motor(s) Properly
Do not operate electric motor equipped units until motor(s) are
properly grounded.

Know how to “Shutdown and Lockout” the power source. Shutdown
and lockout power source before performing any service,
maintenance or adjustments to the unit.

Disconnect power on electrical driven units before resetting motor
overloads.

Steel Toe Boots

Eye & Hearing
Protection

Gloves

Fall Protection Respirator

Hard Hat

Electric Shock
Hazard

Lockout / Tagout

Stay Clear of Moving Parts
Keep all shields, covers and safety devices in place at all times.

Entanglement in moving chains, rotating impeller arms and
sprockets will cause serious injury or death.

Wear close fitted clothing.  Keep hands, feet and clothing away
from moving parts.

Shutdown and lockout power source before making adjustments,
cleaning or maintaining the equipment.

Entanglement
Hazards

ASSEMBLY INSTRUCTIONS Page  3



SAFETY DECALS
Check to ensure all Safety Decals are present and in good condition.  If a decal cannot easily be read for any
reason, or has been painted over, replace the decal immediately.  Safety decals are offered free of charge, and
can be ordered through your Hutchinson/Mayrath dealer or directly from the factory.
Refer to the Parts List Section for decal Part No’s. and location of decals on components.

1007265-47/20      1012872A      0401827

GRAIN BIN SAFETY

The Double-Run Grain Pump® Conveyor is generally designed to move grain into and out of grain bins, storage
structures, or other grain transfering equipment. Be aware of the dangers inherent in grain bins.
Consult the grain bin manufacturer’s manual for information on the proper loading and unloading of the bins,
structural stress analysis, adequate venting and important safety information.

Example 1
(Abnormal Flow)

Example 2
(“Bridging”)

DANGER

DANGER

WARNING! Do Not enter the bin
if the grain has “Bridged” or has
not flowed normally out of the
bin, See Example’s 1 & 2.  The
grain may suddenly break loose
and bury resulting in suffocation.

Do Not enter the bin unless all
power driven equipment has
been shut down and locked out.

Never enter the bin unless
monitored by another person.

1002311–1 1002310–1

1002301–1

ASSEMBLY INSTRUCTIONSPage  4

1002311-1

1002301-1

1002310-1



GENERAL INFORMATION Page  5

1007265-57/20     0401300-8

SIGN-OFF SHEET
As a requirement of OSHA, it is necessary for the employer to train the employee in the safe operation and safety
procedures with this conveyor. We include this sign off sheet for your convenience and personal record keeping.

Operation of this conveyor shall be limited to competent
and experienced persons. In addition, anyone who will
operate or work around a conveyor must use good
common sense. In order to be qualified, the operator
must also know and meet all other requirements,
such as:

1. Some regulations specify that no one under the
age of 16 may operate power machinery.  This
includes this conveyor. It is your responsibility to
know what these regulations are in your area or
situation.

2. Current OSHA regulations state in part: “At the
time of initial assignment and at least annually
thereafter, the employer shall instruct every
employee in safe operation and servicing of all
equipment which the employee is, or will be
involved with.”*

*Federal Occupational Safety & Health Standards for
Agriculture Subpart D, Section 1928.57 (a) (6).

OPERATOR QUALIFICATIONS

WARNING!
Anyone who will operate or work around this machine shall first read this manual!
This manual must be delivered with the equipment to its owner.  Failure to read this
manual and its safety instructions is a misuse of the equipment.

RIGHT and LEFT DESIGNATION
When referencing the left, right, front or rear of the conveyor, it is always determined by standing at the inlet end of
the conveyor and looking towards the discharge end.

3. Unqualified persons are to stay out of the work area.
See Page 10.

4. A person who has not read and understood all
operating and safety instructions is not qualified to
operate this machine.

5. Persons operating, servicing or repairing equipment
that requires above ground work shall be properly
secured with the use of “fall protection” equipment
as set forth by OSHA guidelines and regulations.

Date Employee Signature

Training Sign�Off Sheet

Employer Signature

SERIAL NUMBER
To ensure efficient and prompt service, please furnish us with the model and serial number of your conveyor in all
correspondence or other contact. The serial plate is located on the either the drive head or drive boot section.



GENERAL INFORMATIONPage  6

1007265-67/20

MACHINE INSPECTION
Our conveyors are well made and we are proud of our
line of equipment.  We would like you, as our customer,
to do your part in using caution and good judgement in
using our equipment, as well as any other machinery.

After delivery of your new conveyor and/or
completion of assembly and before each use,
inspection of the machine is mandatory.  This
inspection should include, but not be limited to:

1. Check to see that all guards listed in the assembly
instructions are in place, secured and functional.

2. Check all safety signs (decals) and replace any
that are worn, missing or illegible.  Safety signs
may be obtained free of charge from your dealer
or ordered from the factory.

3. Check all fasteners; nuts, bolts, set screws etc.
for tightness.

4. Check oil levels in gearboxes (See the Lubrication
and Maintenance Section).

5. Make sure clean-out door in bottom of inlet hopper
and all inspection opening covers are shut and
secured.

6. Are drive belts and conveyor chains properly
adjusted (See Maintenance Section).

GENERAL CONVEYOR INFORMATION

It is important to become familiar with the routine
operating procedures before attempting start-up.

General Information (con’t.)

•

•

During operation of your conveyor, one person shall
be in a position to monitor the operation.

Do Not attempt full load operation at low speeds, as
high torque requirements may damage the conveyor.

WARNING! During initial start-up and
break-in period, the operator shall be
aware of any unusual vibrations or
noises that would indicate a need for
service or repair.

Keep all safety shields and devices in
place. Keep hands, feet, and clothing
away from moving parts.

The operator should have a full view of
the conveyor work area and check that
all personnel are free from designated
work areas before adding power.

•

IMPORTANT!  The conveyor should be frequently
checked and serviced to operate freely.  Keep all
guards and shields in place, replace any that are
damaged or missing.

BREAK-IN INFORMATION
Any conveyor when it is new, or after sitting idle for a
season should go through a “break-in” period.  The
conveyor should be run at partial capacity  until several
hundred bushels of grain have been conveyed to polish
the housing.  A conveyor  that has not been polished in
this manner requires greater horsepower to operate,
and damage to conveyor can occur.

When the housing has been polished and smooth, the
conveyor can be run at full capacity.  Never run conveyor
empty for any length of time as excessive wear will
result.  If at all possible, do not stop or start the conveyor
under  load, especially before the housing becomes
well polished, as this may cause the conveyor to
“freeze-up.”

Obtain any needed replacement parts from your dealer
and install before using the machine.

•

OPERATING CAPACITIES
The 6”  Double Run Grain Pump® conveyor has the ability
to convey 1,500 Bushels Per Hour (41 TPH) of
reasonably dry grain during normal operating conditions.

Maximum possible capacity will be less with high
moisture grain (above 15%) than with dry grain.  Twenty-
five percent (25%) moisture could cut capacity back by
as much as 40% under some conditions.

The results or capacities of conveyors can vary greatly
under varying conditions.  Different materials, moisture
content, amounts of foreign matter, angle of operation,
methods of feeding and conveyor speed all play a role
in the performance of the conveyor.  A conveyor operating
at a 40° incline could be cut by 20% in capacity
compared to a conveyor operating horizontally.

Overfeeding the conveyor would result in increased power
requirements, extra strain on the driveline and possibly
a complete stalling out.  Under the “extra” grain pressure
conditions, a control gate or other method of limiting
the amount of grain being fed into the conveyor should
be used.• Inspect the drive before adding power and know how

to shutdown in an emergency (See Page 11).

• Visually inspect the conveyor periodically during
operation, be aware of all adjustments and checks
which should be performed.



GENERAL INFORMATION Page  7

1007265-77/20     0400618-4

WARNING! Shut off power and lockout
whenever cleaning or servicing the
conveyor.

The reset and starting controls must be
located so that the operator has full
view of the entire operation.

Disconnect power before resetting
motor overloads.

Make certain electric motor is properly
grounded.

A main power disconnect switch that
can be locked in only the “Off” position
shall be used.  This shall be locked
whenever work is being done to the
conveyor.

Do Not enter the grain bin unless all
power driven equipment has been
shutdown and locked out.

ELECTRIC DRIVE POWER
REQUIREMENTS

Always use a motor with the required power
recommended detailed on Page 8.  Use a 60 hz motor
that operates at 1750 RPM (50 hz @ 1460 RPM).

A magnetic starter should be used to protect your motor
when starting or stopping.  It should stop the motor in
case of power interruption, conductor fault, low voltage,
circuit interruption and/or motor overload.  The motor
should then be restarted manually.

Motor horsepower (kw) requirements are dependant
on the length of the conveyor, conveyor operating
speed, capacity, and conveyor incline angle.

The following table, based on conveyor incline
angle, shows the maximum conveyor length that
can be used for various angles.

Electric motors and controls shall be installed by a
qualified electrician and must meet the standards
set by the National Electric Code and all local and
state codes.

A main power disconnect switch that can be locked only
in the “Off” position shall be provided.  This shall be locked
whenever work is being done to the conveyor.

300 ft.
(91 m)

220 ft.
(67 m)

150 ft.
(45 m)

110 ft.
(33 m)

90 ft.
(27 m)

6”
Double Run

N/A

Horizontal
Conveyor

Size 15�

Angle of Operation

30� 45� 60� 90�

Maximum Recommended Conveyor Length in Feet (meters)

SPECIFICATIONS

338 FPM
(103.2 MPM)

6”
Double Run

Chain
Travel

6” Double Run Specifications

Model

81X

Conveyor
Chain

12 Tooth
Split Sprocket

Conveyor
Sprocket

126 RPM

Head Shaft
RPM

3/8” thick

Paddles
UHMW

1500 BPH
(41 TPH)

Capacity



GENERAL INFORMATIONPage  8

1007265-87/20      0400618-5

HORSEPOWER (kW) REQUIREMENTS

POWER CALCULATION

Select the angle of operation and a grain pump size that can deliver the needed capacity for your application.

The maximum capacity for the 6” conveyor is 1,500 bushels per hour (41 TPH) and will likely only be
achieved in horizontal operation.

Maximum capacity will likely reduce as operating angle increases due to reduced feeding efficiency at the intake
hopper.  In the higher angles of operation, capacity reductions from 30% to 50% of maximum capacity are possible.
Using the Inlet Extension will place grain higher in the inlet hopper for increased efficiency.

Use the tables below to determine the horsepower per foot (kW per meter) for the operating capacity and angle of
operation.  The power values are for maximum capacity, for operating capacity below maximum, reduce the power
proportionally.

To determine the required power for your application:

Multiply the conveyor length by the horsepower per foot (kW per meter) shown in the tables below.

For calculation purposes, the head and boot together are 13 feet (3.96 m) of conveyor length.
Then add the length of tube housing sections for total conveyor length.

For Example:

6” Double Run - 43’ long conveyor
Angle of Operation = 30°

If using three 10’ (3.05 m) housing sections with the 6” conveyor in the 30° operating position.
Add the three housing sections together, 10’ + 10’ + 10’ = 30’ (9.14 m) then add the 13’ (3.96 m) for the head
and boot sections.  Total conveyor length is 43’ (13.1 m).

10’ + 10’ + 10’ = 30’ + 13’ = 43’
(3.05 m + 3.05 m + 3.05 m = 9.14 m + 3.96 m = 13.1m)

Now multiply the 43’ (13.1 m) by the horsepower per foot (kW per meter) shown
in the 30° column in the table below.

43’ x .085 hp = 3.65 hp you would need a 5 hp motor

(13.1 m x .207 kW = 2.71 kW use a 4 kW motor)

To achieve proper operating efficiency, always use a motor with the
next highest horsepower (kW) rating as compared to the answer in your final calculation.

Horizontal

Horsepower Per Foot
(kW per meter)

Horsepower (kW)
Required 15�

.042 hp
(.102 kW)

Angle of Operation

30� 45� 60�

.062 hp
(.151 kW)

.085 hp
(.207 kW)

.120 hp
(.292 kW)

.150 hp
(.341 kW)

6” Double Run Power Table
Maximum Capacity is 1,500 BPH (41 TPH)



GENERAL INFORMATION Page  9

1007265-97/20     0400617-7

CONVEYOR DIMENSIONS

The dimensions shown below are typical for both the boot drive and head drive conveyors (See illustrations below).

Conveyor lengths will vary dependant on the number of tube sections used.  Note the maximum conveyor
lengths shown in the chart on Page 7.  Make sure to use the correct horsepower (kW) requirements for your
particular application.

NOTE: The components shown below can be used on either the boot drive or head drive units.

Conveyor with Boot Drive
(shown w/ 90��spout)

Tapered Hopper
Extension w/ Cover

16”
(406 mm)

15–17/32”
(394 mm)

20�1/8”
(511 mm)

Conveyor with Head Drive
(shown w/ 90��spout)

3’�0”
(914 mm)

10’�0”
(3.05 m)

119”
(3.02 m)

33�5/8”
(848 mm)

Rack & Pinion
Control

Optional
45��Spout Available

20�9/16”
(522 mm)

24”
(610 mm)

Intermediate Drop
w/ Gate

65�1/2”
(1.66 m)

68�7/8” (1.75 m)

30�3/32”
(764 mm)

96” (2.44 m)

13”
(330 mm)

22–11/32”
(568 mm)

67–3/16”
(1.71 m)Intermediate

Loop Style Drop
(horizontal use only)

Rotary Discharge
(w/ 42” opening)

Tube Lengths can Vary
(5’, 10’, 20’, 30’, 39’ & 40’)

Dimensions for the boot drive are the
same as those shown for head drive unit.



GENERAL INFORMATIONPage  10

1007265-107/20

WARNING! Under no circumstances
should persons not involved in the
operation be allowed to trespass into
the work area.

It shall be the duty of all operator’s to
see that children and/or other persons
stay out of the work areas.  Trespassing
into the work area by anyone not
involved in the actual operation, or
trespassing into a hazard area by
anyone shall result in immediate
shutdown by the operator.

It shall be the responsibility of the
operator’s to see that the work area
has secure footing, is clean and free
of all debris and tools which might
cause accidental tripping and/or
falling.  It shall also be their
responsibility to keep the work area
clean and orderly during the
operation.

DESIGNATED WORK AREA

Before starting the conveyor, a designated work area
should be established and properly marked.

This areas shall be marked off with colored nylon or plastic
rope or banners hung as portable barriers to define the
designated work area.

All operator’s shall know how to shutdown and lock-
out the equipment in the event of an emergency
(see Page 11 for shutdown and lockout information).

OPERATING PROCEDURES

WARNING! The operator shall be
aware of any unusual vibrations,
noises and the loosening of any
fasteners.

Keep all safety shields and devices
in place.  Keep hands, feet and
clothing away from moving parts.

The operator shall have a full view
the conveyor work area and check
that all personnel are clear of hazard
areas before adding power.

A main power disconnect switch that
can be locked in only the “Off”
position shall be provided. This shall
be locked whenever work is being
done to the conveyor.

The reset and starting controls must
be located so that the operator has
full view of the entire operation.

Disconnect power before resetting
motor overloads.  Make certain
electric motor is grounded.

Shut off power and lockout whenever
cleaning or servicing the conveyor.

Check the following before adding power:
All safety devices are in place and properly
fastened, and the clean-out door on bottom of
hopper is in place.

Drive belts are properly tightened and in good
condition,  Replace belts if they are cracked, frayed,
or damaged in anyway.

Check electrical cords to ensure they are in good
condition.  Replace if necessary.

Check electric power box and controls.  Verify the
power source can be locked out.

Ensure conveyor is properly positioned and work
area is appropriately marked and free of tools,
debris and other hazards.

Verify all drive component hardware and fasteners
are tight, i.e. motor mount, pulleys, setscrews etc.

•

•

•

•

•

•



GENERAL INFORMATION Page  11

1007265-117/20

1. Start the electric motor and check to make sure
conveyor is running properly.

2. Slowly begin filling the inlet hopper with grain until
desired flow rate is achieved.

3. Monitor grain entering and exiting the conveyor during
operation until it is time to shut down the unit.

4. Before shutting down the conveyor, shut off grain flow
into the hopper and allow the conveyor to empty.

Begin Grain Conveying Operations

ELECTRIC DRIVE SHUTDOWN/LOCKOUT

WARNING! If the operator must leave
the work area, or whenever servicing
or adjusting, the conveyor must be
stopped and the power source turned
off and locked out.

Precaution should be made to prevent
anyone from operating the conveyor
when the operator is away from the
work area.

Emergency Shutdown

Should the conveyor be immediately shutdown under
load, disconnect and lockout the power source.

Clear as much grain from the hopper and conveyor as
you can.  Use the clean-out door in the bottom of the
hopper to help clean grain from this area.

When as much grain as possible has been cleared,
reconnect the power source and clear the conveyor
gradually.
Never attempt to restart the conveyor when it is
full of grain.  Starting the unit under load may
result in damage to the conveyor, such damage is
considered abuse and is not covered by warranty.

Normal Shutdown
Make certain that the hopper and conveyor are empty
before stopping the unit.  Before the operator leaves
the work area, the power source shall be locked
out (See “Lockout” below).

Intermittent Shutdown
When a conveyor is stopped and restarted under full
load, it may result in damage to the conveyor.  There-
fore if intermittent operation is to be carried out, it is
advisable to reduce the load level.

When kept from absolute filling, conveyor start-up is
easier and operation more efficient.

Lockout
The power source for electric units shall have a main
disconnect box that can be locked only in the “Off”
position.  That is what “shutdown and lockout” refers to
- Shut off the main power source and lock the handle or
breaker switch in the “Off” position.

OPERATING PROCEDURES (con’t.) ELECTRIC DRIVE SHUTDOWN/LOCKOUT (con’t.)



LUBRICATION & MAINTENANCEPage  12

1007265-127/20

WARNING! Shut off power and lockout
before attempting to adjust, service,
clean or repair the conveyor or any
of its components.

Keep hands, feet and clothing away
from moving parts.

Make sure all safety devices,  shields
and guards are in place and
functional. Immediately replace any
that are damaged or missing.

Never rely solely on mechanical or
hydraulic jacks for support. Use jack
stands or equivalent for support.

Never operate the conveyor with
access doors or panels open.

GENERAL MAINTENANCE INFORMATION

For economical and efficient operation of your conveyor,
maintain regular and correct lubrication, maintenance
and service schedules.  Neglect leads to reduced
efficiency, excessive wear and needless down time.

Any parts needing replacement should be replaced with
parts of the same type and size.  Do Not modify or
alter any of the conveyor components.

GEARBOX LUBRICATION

f/ HEAD DRIVE UNITS

WARNING!  Keep all safety shields and
devices in place.

Never clean, service, adjust or lubricate
a machine that is in operation.

Even under normal working conditions, oil will
still dissipate. Check oil level in gearboxes
periodically and maintain proper level.

IMPORTANT! The gearbox is shipped without oil.
Oil needs to be added before operation of the
conveyor.

Proper lubrication is extremely important for operation.

After an initial operation of approximately 2 weeks, the
oil should be changed (if desired, this oil can be filtered
and reused).

 After the first initial break-in period, the oil should be
drained, magnetic plug cleaned gearbox flushed and
refilled every 2500 hours of operation or 6 months,
whichever comes first.

Oil should be changed more frequently when conveyor
is being operated at high temperatures, under extreme
dirty conditions, or when operated continuously. Under
these extreme conditions the oil should be changed
about every 3 months, depending on the severity of
the conditions.

GUARDS

Check the guards to see if they are properly adjusted
and securely fastened.

Guards should not be rubbing against pulleys, belts,
chains or sprockets.  Immediately replace any
guards that are damaged.

The operating position of the gearbox in a horizontal
application is not limited to the four positions shown on
the following page (Page 13).  However if the running
position is over 20° either way from the positions shown,
the oil level plug cannot be used to check the oil level
unless the torque arm is disconnected and the gearbox
is swung to one of the positions shown.

Because of the many possible positions of the gear-
box, it may be necessary or desirable to make special
adapters using the lubrication fitting holes furnished along
with other standard pipe fittings, stand pipes, oil level
gauges or a dipstick as required.

If using a dipstick type device, add the appropriate
amount of oil and using the dipstick, take a reading
from any of the upper plug openings.  Mark the level
and use this method each time the level is checked
(make sure that the gearbox is in the same position
and the same plug opening is used each time the oil
level is checked).

Very often, small metal particles will show up in the oil
due to the wearing process.  A magnetic drain plug is
provided to help contain the particles.



LUBRICATION & MAINTENANCE Page  13

1007265-137/20     0400616-7      0400617-9

GEARBOX LUBRICATION HEAD DRIVE MODELS (con’t.)

L

B

D

P

Positon – A Positon – B Positon – C Positon – D

L

B

D

P

L

B

D

P

L

B

D

P

L = LevelB = Breather D = Drain P = Plug

Head Drive Reducer  Plug Locations

CAUTION: Too much oil will cause overheating and too little oil will result in gear wear and gear
failure.  Check oil level regularly.

Recommended Oil:

For normal operating temperatures, between 40°F and 120°F (4.5°C & 48.9°C) we recommend an
SAE 90 weight, high grade petroleum base, rust and oxidation inhibited (R&O) gear oil.

For temperatures below 40°F (4.5°C) use an SAE 80 weight oil of the same grade (use a grade
commercially available for automotive differentials).

Extra pressure additives may be of value in severe applications.

2. The oil vent/fill plug may need to be relocated depending on the position of the gearbox when conveyor is in the
operating position.  If necessary move the vent/fill plug (breather) to one of the highest locations possible.

Add the necessary amount of a high grade SAE 90 weight petroleum base, rust & oxidation inhibited (R&O)
gear oil through the vent/fill opening (See chart below for correct amount of oil).

Oil Capacities:

See chart below.

1. The oil fill amount will vary depending on conveyor operating position. Before adding oil to the gearbox, the
conveyor should be positioned in the operating position it will most likely be used at. Determine the lowest point
of the gearbox with the conveyor in this position. Remove the existing plug from this location.  Replace the plug
with the magnetic plug provided.

TXT 215 6” – 10 hp

TXT 315

TXT 115

Reducer
Size

Drive Size,
HP (kw) A

6” – 5 hp
(4 kw)

B C D

.50 qts.
(.473 l)

.875 qts.
(.830 l)

 1.50 qts.
(1.42 l)

.50 qts.
(.473 l)

1 qt.
(.946 l)

 1.50 qts.
(1.42 l)

.625 qts.
(.591 l)

.625 qts.
(.591 l)

.75 qts.
(.709 l)

.75 qts.
(.709 l)

1 qt.
(.946 l)

2.25 qts.
(2.13 l)

U.S. Measure: 1 qt. = 32 fluid ounces

Approximate Oil Capacities in Quarts (liters)

(7.5 kw)

6” – 15 hp
(11 kw)

Reducer Position



LUBRICATION & MAINTENANCEPage  14

1007265-147/20      0400617-3

CONVEYOR CHAIN SPROCKETS

All drive and non-drive chain sprockets used with these
conveyors are split-sprockets. These sprockets will
naturally begin to wear through normal everyday use.
Sprockets should occasionally be checked for wear
and to ensure they are centered in the housing and
that all hardware is tight.

Also, check the setscrew on the bearing lock collars
These should be tight, holding the shaft from slipping
through the bearing. Replace worn or damaged
sprockets.

Consider replacing the sprocket at 1/32” (1 mm) of wear
(on each side) with absolute maximum wear at 1/16”
(2 mm). If a wear pattern is noticeable on one side
more than the other, the sprocket can be flipped over,
this should be performed at 1/32” (1 mm) of wear.

Excessive and accelerated wear can occur after a
nominal 1/32” (1 mm) of wear has been determined, so
it is important to check frequently and replace sprockets
as needed.

To replace a split-sprocket:

3. On the replacement split-sprocket, apply generous
amounts of anti-seize to the bore and keyway of the
sprocket halves.

4. Apply thread locking compound  to socket-head
capscrews only (no lubricant or thread locker
needed on set screws, See charts on Page 15 for
thread locker information). Center the sprocket onto
the shaft and loosely install sprocket and key (center
the sprocket between the two outer panels).
After sprocket halves are joined together, loosely
install the two connecting plates (if applicable).
Note: Each sprocket half has an arrow marked
on it (typically on hub) for matching the two
halves together.

5. Tighten the sprocket capscrews in an “X” pattern,
drawing the capscrews snug.

6. Using the charts on Page 15 for proper torque values,
finish tightening the capscrews to the torque
requirements shown (tighten in the same  “X” pattern
as previously used).

7. After capscrews have been tightened, torque the set
screws and connecting plate screws to the torque
requirements shown. Perform a final torque check
on all fasteners.

1. Disassemble the split sprocket by loosening the
setscrews and removing the socket-head capscrews
holding the two halves together and remove sprocket
from shaft (if applicable, remove the connecting plates
as well, See illustration below).

2. Use emery cloth and a degreasing solvent to ensure
shaft, keyway and bore of sprocket are free of oil,
dirt and any rough edges

Apply Thread Locking
Compound to the

3/8” x 1 1/2” Capscrews

Align
Arrows

Apply
Anti�Seize

1 3

24

Tighten capscrews
in an “X” pattern

as shown

Connecting
Plate 5/16” x 3/4”

SHCS



LUBRICATION & MAINTENANCE Page  15

1007265-157/20      0400400-7      0400400-8

CONVEYOR CHAIN SPROCKETS (CON’T.)

Sprocket Bolt

Sprocket Bolt

Sprocket Bolt

Sprocket Bolt

Sprocket Bolt

Sprocket Bolt

23 (31.2)

39 (52.8)

61 (82.7)

90 (122.0)

184 (249.5)

320* (434.0)

Fastener
Type

Torque Spec.
Lubricated/Loctite

ft. lbs. (N m)

Torque
Wrench

Size

5/16”�18 UNC

3/8”�16 UNC

7/16”�14 UNC

1/2”�13 UNC

5/8”�11 UNC

3/4”�10 UNC

1/4”

5/16”

3/8”

3/8”

1/2”

5/8”

3/8”

3/8”**

3/8”**

1/2”

1/2”

1/2”

N/A

N/A

N/A

1/2”F x 3/8” M

N/A

N/A

Thread
Size

Hex
Socket Size Adapter Notes

.

Note: Torque wrenches vary in size and torque value ranges. Some torque wrenches have a range up to 150 ft–lbs, some
go to 250 ft–lbs, and some go higher.
If using a wrench with a maximum 150 ft–lb range, torque to 150 ft–lbs (203.8 N m), then tighten an additional 1/8 turn.
If using a wrench with a maximum 250 ft–lb range, torque to 250 ft–lbs (339.0 N m), then tighten an additional 1/4 turn.

*

**Either size of torque wrench can be used.

.

.

23 (31.2)
Connecting
Plate Bolt 5/16”�18 UNC 1/4” 3/8” N/A

Notes

No additional lube or Loctite needed

No additional lube or Loctite needed

No additional lube or Loctite needed

No additional lube or Loctite needed

No additional lube or Loctite needed

No additional lube or Loctite needed

No additional lube or Loctite needed

No additional lube or Loctite needed

No additional lube or Loctite needed

7 (9.5)

7 (9.5)

7 (9.5)

8 (10.8)

16 (21.7)

27 (36.6)

32 (43.4)

53 (71.9)

112 (151.9)

Fastener
Type

Torque Spec.
Dry

ft. lbs. (N m)

Torque
Wrench

Size

5/32”

3/16”

7/32”

1/4”

5/16”

3/8”

7/16”

1/2”

5/8”

5/64”

3/32”

7/64”

1/8”

5/32”

3/16”

7/32”

1/4”

5/16”

3/8”

3/8”

3/8”

3/8”

3/8”

3/8”

3/8”**

3/8”**

1/2”

3/8”M X1/4”F

3/8”M X1/4”F

3/8”M X1/4”F

3/8”M X 1/4”F

3/8”M X 1/4”F

N/A

N/A

N/A

N/A

Thread
Size

Hex
Socket Size Adapter

Set Screw

Set Screw

Set Screw

Set Screw

Set Screw

Set Screw

Set Screw

Set Screw

Set Screw

.

**Either size of torque wrench can be used.

Torque Values for Split-Sprockets
Note: Sprocket bolts will use LoctiteTM 263 (liquid) which is suppled with the kit. It is also acceptable to
use LoctiteTM 268 (semi-solid stick) red high strength thread locker or equivalent.



LUBRICATION & MAINTENANCEPage  16

1007265-167/20     0401606-9

DRIVE BELT TENSION

HEAD & BOOT DRIVE

All belts need to be checked and adjusted periodically to assure all belt driven components are performing properly.
Check belts for fraying, cracking or any other signs of damage.  Replace as needed.

Belt tension must be sufficient to avoid any slipping or abnormal wear during conveyor operation.  Do Not overtighten
the belts.  Overtightening creates high stress on the belts and conveyor components and can result in excessive
vibration.  This vibration can result in damage to the conveyor components.

Check to see that correct alignment of the sheaves and belts is maintained.  Check that all sheaves are secured on
their shaft, drive key is in place and the setscrews are tight.

1. Boot Drive: Use the four adjustment nuts on the threaded motor mount rods to tighten or loosen the drive
belt(s). Turn nuts on each rod in equal increments until desired tension is achieved. Do Not over tighten, belt
tension is 9/16” (14 mm) of deflection per belt when using 7.5 lbs. (3 kg) of force at the center of the span
between the two sheaves. Once properly tensioned, tighten the nuts against the head plate to lock into position.

Adjust Drive Belt Tension
Boot Drive Units

1. Boot Drive: Loosen the four carriage bolts securing the motor mount slide assembly. Loosen the jam nut on the
take-up bolt and turn take-up bolt in desired direction to either tighten or loosen the drive chain (open access
door on chain cover to check chain tension). If chain is still too loose after adjustment, it may be necessary to
remove one or more links from the chain.

After chain is adjusted, lock the jam nut against the nut welded to the take-up plate.

Retighten the carriage bolts previously loosened in Step 1. Check that all hardware is tight.

Do Not operate unit without chain cover securely fastened to the boot.

Drive Chain Adjustment
Boot Drive Units

Bottom Motor Mount
Adjustment Nuts

Drive Chain
Adjustment Bolt

Jack Shaft
Slide Slide

Bolt

Slide Bolt
(four carriage bolts hold

slide to boot, loosen before
adjusting chain)

Jam Nut
(lock against nut

welded to take–up plate)

Top Motor Mount
Adjustment Nuts

Check Drive Chain
Tension through

Access Door



Fig. 1

LUBRICATION & MAINTENANCE Page  17

1007265-177/20     0401607-1       0401607-2

Adjust Drive Belt Tension
Head Drive Units

DRIVE BELT TENSION, HEAD & BOOT DRIVE (con’t.)

1. Head Drive: Use the turnbuckle on the torque arm to tighten or loosen the drive belt (See illustration below).
Rotate the turnbuckle until desired tension is achieved. Do Not over tighten, belt tension is 9/16” (14 mm) of
deflection when using 7.5 lbs. (3 kg) of force at the center of the span between the two sheaves. Once properly
tensioned, tighten the nuts against the turnbuckle to lock into position.

ROTARY DISCHARGE

LUBRICATION

The rotary discharge unit requires periodic lubrication.
Lubricate the bearings on each side of the drive box
annually (See Fig. 1) . Typically one pump is sufficient.

The cover plate on the drive box can be removed to
gain access to the chain and chain tensioner. Make
sure chain and sprocket are centered on the shaft and
all hardware is tight.  Check chain tension and adjust
as required.

The chain can be lubricated periodically with a light
coat of a spray type lubricant.

The cover panel on the rear side of the unit can be
removed to gain access to the chain link that is
connected to the rotary tube.

Make sure all covers are in place during operation.

Lubricate annually
1 pump is usually sufficient

Remove Cover
to Access Chain &

ChainTensioner

Remove Cover
to Access Chain Link

Connected to Rotary Tube

Rotary Discharge

Rotate Turnbuckle in
Appropriate Direction to Yighten

or Loosen Drive Belt

Turnbuckle

Jam Nut

Jam Nut

Actual Turnbuckle may
differ in appearance.

Shown as
Reference Only



LUBRICATION & MAINTENANCEPage  18

1007265-187/20     0401607-4      0401607-5      0401607-3

CHAIN & PADDLE MAINTENANCE

1. Secure the paddles to the attachment brackets
welded to the conveyor chain.  Fasten the paddles
using two (2)  5/16” x 1 1/4” bolts, two flat washers,
and two nylon locknuts for each paddle (make sure
the paddles are attached to the proper side of the
bracket as shown in Fig. 3).

IMPORTANT! Do Not overtighten the bolts when
attaching the paddles to the chain.  Excessive
tightening can deform the paddles.

The recommended torque for the paddle bolts and
hardware is 15 to 20 ft. lbs. (20.1 to 26.8 N•m).

Install the chain so the paddle mounting bracket
is behind the paddles as grain is moved towards
the discharge end.

Replace Damaged Paddle
Use the following instructions for replacing a damaged
paddle.

5/16” x 1 1/4” Bolts
& Flat Washers

Direction of
Grain Flow

5/16” Nylon
Locknuts

Torque to
15�� 20 ft. lbs.

(20.1 – 26.8 N m).

Paddle Replacement

Paddle

Fig. 3

Conveyor Chain
Inspect the conveyor chain for loose bolts, missing chain
parts, missing or damaged chain paddles and the overall
chain condition.

IMPORTANT SERVICE - MAINTENANCE NOTICE:
The life of the conveyor chain will be shortened
when the chain is allowed to sit in water or is
operated in acidic conditions, so avoid these
situations as much as possible.

To extend chain life, spray a light coat of vegetable
oil on the chain after each season’s use.

NOTE: On head drive units, use the turnbuckle to
loosen the drive belts so that the chain can be
properly tensioned. When desired chain tension
is achieved, readjust drive belt tension (See Page
17 for belt adjustment on the head drive).

1. Loosen the four (4) carriage bolts on the take-up
slide on each side of the head assembly (located at
the discharge end of the conveyor, See Fig. 3).

2. Loosen the jam nuts on the conveyor chain
adjustment  bolts and turn adjustment bolts in
direction desired to either loosen or tighten the
chain. Tighten bolts  in equal increments so that
the head shaft remains straight.

Check each side for equal distance by measuring
from the shaft of each bearing to the head end.

Once proper tension has been set, retighten the
carriage bolts and secure the jam nuts.

If the chain is still too loose after these adjustments
have been made, it may be necessary to remove
one or more chain links from the chain.

Fig 2

To check conveyor chain tension, grasp one of the
paddles at the intake end and attempt to rotate it up
towards the chain. Proper chain tension should allow
only minimal movement of the paddle (See Fig. 2).

Conveyor Chain Adjustment

Loosen Carriage Bolts
Before Adjustment

(8 total)

Adjustment
Bolts

Jam
NutTake–Up

Slide

Loosen All Carriage Bolts
Before Adjustment

(both sides of Head Section)

Inspection
Cover

Jam
Nut

Chain Travel
Direction

Paddle

Minimal Movement
(approx. 10�)

Conveyor
Chain



TROUBLE SHOOTING

Extreme Noise from Housing
1. Conveyor chain is too loose or too tight. Check chain

tension, adjust if necessary (See Page 18).

2. Improper assembly or misalignment of housing.
Loosen housing connection(s) that are source of
noise and disassemble,  Check for end smoothness
and grind if necessary.

3. Sprockets at intake or discharge end may be off
center. Check for misalignment and that the
setscrew is tight.

Belt Slippage on Drive Belts
1. Incorrect belt tension.  Use the adjustment rods to

set proper belt tension (See Page 18),

2. Unit is plugged.  Shutdown and lockout power
source.  Clean the grain and any obstructions from
the machine.

Grain Returning to the Intake End

1. The discharge spout may be mounted backwards.
Spout must be mounted so it slopes back towards
the main body of the conveyor.

2. Partially blocked discharge.  Shutdown and lockout
power source, remove obstruction.

3. All discharge gates are closed. Make sure the proper
gate is open.

Unit not Running to Full Capacity
1. Grain is high in moisture.  A low capacity will likely

be achieved with high moisture grain.  Excessive
feeding of high moisture grain can cause plugging.

2. Chain speed is too low. Recommended chain speed
is 338 FPM (103.02 MPM).

3. Obstruction at intake.  Shutdown and lockout power
source, remove obstruction.

Paddle Breaking or Bending
1. Paddles may be coming loose from the chain.  Keep

paddles securely fastened to chain.

2. Housing misalignment.

3. Frequent starts under loads.  Allow machine to clean
out before shutting down.

4. Sprockets at intake or discharge may be off center.
Align in center of housing.

5. Overfeeding.  Adjust the feeding of the conveyor to
allow less grain to enter while maintaining full speed.

LUBRICATION & MAINTENANCE Page  19

1007265-197/20



ASSEMBLY INSTRUCTIONSPage  20

1007265-207/20     0401607-7

TUBING LAYOUT

WARNING! Do Not rely solely on
hydraulic or mechanical jacks, or the
hoist for support.  Always use jack
stands or equivalent for support.

Keep hands, legs and other body parts
out from under the conveyor when
conveyor is being raised by the hoist
or other means.

Some parts are heavy, use assistance
with lifting and while assembling these
parts.

Wear the proper personal protective
gear (ie. safety glasses, ear protection,
gloves, etc.).

Keep the assembly and work area
clean and free of tools and objects
which could cause unsafe situations.

Electric motors and controls shall be
installed by a qualified electrician and
must meet the standards set by the
National Electric Code and all local and
state codes.

It will be convenient for assembly if the sections are
placed on stands or saw horses. Be sure the stands
or saw horses can support the weight of the conveyor
tube sections. Typically a stand height of 36” (914 mm)
is recommended.

Before beginning assembly it is suggested to read
through the assembly instructions in this manual
and lay out all items from the kits to ensure all
parts are accounted for.

This not only helps you become familiar with the parts
and assembly procedures, but also makes you aware
of what tools, equipment or materials you may need
to complete the assembly process.

1. Position the tube sections in their respective order
as shown in the following illustrations.

Tube Section Assembly

Whenever reference is made to the left, right,
front or rear of the unit, it is always determined
by standing at the inlet end looking towards the
discharge end.

Choose an open level area accessible to a hoist or
other lifting device where the conveyor can be laid out
in full length.

Conveyor with Boot Drive

Drive Head

Layouts Shown as Reference Only
The number of tube sections and/or the tube lengths can vary

10’ (3.05 m)
Tube Section

Connecting
Bands

10’ (3.05 m)
Tube Section

Non–Drive Head

Non–Drive Boot

Conveyor with Head Drive

Connecting
Bands

After the layout is complete, determine the location of the drops and inlets.
Cut openings in tubes at these locations.
IMPORTANT! To prevent damage to the chain & paddles, DO NOT cut the
openings with the chain and paddles inside the tube.

Connecting
Bands

Connecting
Bands

Drive Boot



ASSEMBLY INSTRUCTIONS Page  21

1007265-217/20       0401607-8      0401807-8

TUBE SECTION ASSEMBLY, Standard Models (con’t.)

2. With the tubing sections laid out, determine the
location of your drops and inlets.  Note: Conveyor
must be adequately supported to be rigid and
straight.  Supports should be adequate on  20’
(6.10 m) centers, a maximum span is 30’ (9.14 m).

IMPORTANT! For tubes with bolt-on spacers,
when installing or adjusting for intermediate
drops or supports, spacers should be a maximum
of no more than 10’ (3.05 m) centers.

4. Use 3/8” x 1 1/2” long bolts and non-lock nuts to
secure the connecting bands to the tubes.  Do Not
tighten any bolts until all bolts have been installed.
Snug the bolts until they are flush with the bands.
Tighten all bolts starting in the middle and working
to one end, then start again on the next middle bolt
and tighten to the other end.

Repeat this process until all bolts are tight and the
flanged edges are tight against each other.

Fig. 5

3. The bolt-on tubing and spacers can be assembled
with the tubes laying side-by-side on saw horses and
the spacers installed accordingly (See illustration
below).

For both units, connect the tube sections together
using the provided connecting bands.  Make sure
the ends of the tube sections are contacting each
other and half of the connecting band is clamping
each tube.

Position the connecting band with the flanged edges
to the side of the tube.  Note the flanged edges,
one flange overhangs (protrudes) further than
the other (See Fig. 5).   Position the connecting
band so this flange is on top (this will help shed
water and not direct it into the tube).

IMPORTANT! The overhangs on the flanges are
meant to be tight against each other, but Do
Not tighten so tight that the flanges are crushed
and become deformed.

Spacer Bracket

Half
BandSpacer

Bracket

Half
Band

When installing or adjusting for intermediate
drops or supports, locate spacers at a maximum
of no more than 10’ (3.05 m) centers.

Tubes can be assembled while laying
side�by�side as the bolt–on spacers and
half bands are installed.

DO NOT tighten so tight that the
flanges and clamp become deformed.

Shown for
Reference Only

Begin Tightening in Middle
and Work to One End

Tube Sections
are Contacting

Each Other

Flange that Overhangs
the Most is Positioned

on the Top

3/8” x 1�1/2” Bolt
& Non�Lock Nut



7/20      0401607-9                   1007265-22

CHAIN & PADDLE ASSEMBLY

1. Raise the screen/shield assembly from the top of
the inlet hopper.  Insert the chain & paddles through
the tube housing from the discharge end (this is
done easier with the head section removed).

IMPORTANT! The chain model number is stamped
on the side of the chain links.  Be sure that all the
conveyor chain sections are the same.

4. Be careful not to twist the chain when feeding
through the tube sections.  To check for twisted
conveyor chain, put a light in the boot section
and look into the tube from the head section.

After the chain has been routed through both
housings, install the head section and secure using
the connecting bands.

5. Route the chain around the head sprocket and
connect the chain assemblies together using the
connecting links provided.

6. Adjust the chain tension as outlined in the
maintenance section on Page 18.

2. Route a wire or strong rope through the bottom
section of tubing so it reaches from the head section
to the inlet hopper (this wire or rope needs to be
strong enough to pull the weight of the chain through
the tubing sections).

ASSEMBLY INSTRUCTIONSPage  22

Note the position of the paddle in the bottom tube
as shown below (the mounting bracket needs to
be on the back side of the paddle as grain is
being pushed to the discharge end).

Paddle

Paddle
Direction of
Chain Travel

Direction of Chain
Travel when Conveyor

is in Operation

Paddles in top tube as they
are returned to inlet end

Paddles in bottom tube
as they push grain to

discharge spout

Remove Cover from Front of
Head Assembly for Access

to Chain & Paddles

IMPORTANT! To prevent damge to the chain & paddles, make
sure to cut out the openings for any intermediate drops, rotary
drops or any other components that would require cutting of
the tubes, before installing the chain & paddles.

Paddles in bottom tube as they
push grain to discharge spout

Mounting Bracket
Welded to Chain

Mounting Bracket
Welded to Chain

Shown as
Reference Only

Mounting Bracket
Welded to Chain
(behind paddle)

3. Connect the chain assemblies together as they are
installed using the connecting links provided. Route
the chain down the lower tube housing first, around
the boot sprocket, then through the upper housing.



7/20 0401608-1   1007265-23

ASSEMBLY INSTRUCTIONS Page  23

BOOT DRIVE COMPONENTS

1. Attach the threaded motor mount assembly into the
holes on the head plate. Thread a 7/8” non-lock nut
onto the bottom of each threaded rod.

Slide the belt guard brackets between the 7/8” nuts
and head plate. Tighten the nuts to secure brackets
to head plate (See illustration below).

2. Position the motor mount straps and clips onto the
motor mount rods, clamp together with 3/8” x 2-1/2”
carriage bolts and nylon locknuts (leave carriage bolts
loose until motor has been properly positioned).

Loosely secure the motor onto the mounting straps.
IMPORTANT!  Use the proper size and speed
motor to ensure satisfactory conveyor operation.
See horsepower requirements on Page 8.

3. Slide the belt guard back into position and install
the  motor sheave and the 15” O.D.driven sheave
(See illustration below).

5. Install the belts and tighten using the threaded motor
mount rods. Use the four 7/8” nuts to loosen and\or
tighten the belts. Adjust both sides in equal
increments. Do Not overtighten as this will result
in excessive vibration which can cause damage to
the jack shaft and other components.

6. Install the belt guard into the lips on the belt guard
back. Secure in place using the belt guard straps
and 1/4” x 5” bolts, lock washers and non-lock nuts
(See illustration below).

Ensure the belt guard does not come in contact with
the belts or sheaves, reposition if necessary.

4. Position the motor so the motor pulley and driven
sheave are aligned (place a straight edge on the
face of the sheaves for proper alignment).

Tighten the hardware securing the motor and motor
mount straps to the motor mount assembly rods.

Motor Mount
Straps

Driven
Sheave

3/8” x 2–1/2”
Carriage Bolts &
Nylon Locknuts

Motor Mount
Clips

Motor Mount
Assembly

Belt Guard
Bracket

Belt Guard Back

Belt
Guard

Motor (drive)
Sheave

Belt Guard
Strap

1/4” x 5”
Bolt

Top Motor Mount
Adjustment Nuts
(7/8” Non–Lock)

Belt Guard
Strap

1/4” x 5”
Bolt

Drive
Belts

Bottom Belt Guard
Bracket Between Head
Plate & Adjustment NutShown for

Reference Only

Head
Plate

Top Belt Guard Bracket
Between Head Plate &

Adjustment Nut

Bottom Motor Mount
Adjustment Nuts

1/4” x 2” Key



ASSEMBLY INSTRUCTIONSPage  24

HEAD DRIVE COMPONENTS

1. Mount the head assembly onto the discharge end of the conveyor. Make sure the ends of the conveyor tubes
contact the ends of the head assembly, then tighten hardware on the connecting bands.

2. Install the apporpriate sized electric motor onto the motor mount frame and loosely secure it to the frame.

IMPORTANT! Use the proper size and speed motor to ensure satisfactory conveyor operation. See
horsepower requirements on Pages 7 & 8.

3. Attach the belt guard to the belt guard bracket using 5/16” x 3/4” bolts, flat washers, lock washers and non-lock
nuts (tighten hardware after sheaves have been installed).

4. Install the motor sheave and bushing to the motor shaft. Install the sheave and bushing to the reducer shaft and
align the sheaves by placing a flat edge across the face of the sheaves. Ensure keys are in keyways and once
properly aligned, secure sheaves to shafts. Secure motor into position once sheaves are installed.

Motor uses: 5.4” 1B sheave for 5 hp
6.4” 1B sheave for 10 hp
6.8” 2B sheave for 15 hp

5. Position belt guard so the back of the belt guard does not make contact with any of the sheaves or other drive
components and secure into place.

6. Install the drive belt(s) and adjust belt tension. Use the turnbuckle to adjust tension as described on Page 17 in
the Lubrication & Maintenance section of this manual.

Close belt guard cover and ensure cover is securely closed.

7/20      0401608-3  1007265-24

Attach Belt Guard to Bracket
using 5/16” x 3/4” Bolts, Flat

Washers, Lock Washers &
Non–Lock Nuts

Motor (drive) Sheave
5 hp – 5.4” 1 belt
10 hp – 6.4” 1 belt
15 hp – 6.8” 2 belt

Reducer (driven) Sheave
5 hp – 5.0” 1 belt
10 hp – 6.4” 1 belt
15 hp – 6.4” 2 belt

Belt Guard
Mounting Bracket

Turnbuckle

Motor Not
Furnished

Reducer uses: 5.0” 1B sheave for 5 hp
6.4” 1B sheave for 10 hp
6.4” 2B sheave for 15 hp



7/20      0401608-4

ASSEMBLY INSTRUCTIONS Page  25

 1007265-25

1. Position the spout in its predetermined location and mark the inside edges of the spout. Measure 1/2” (13 mm)
to the inside of all four edges of the spout markings (See illustration below). Cut opening in tube, smooth all
rough edges and install spout. Secure spout to tube with backband and 5/16” x 1-1/2” bolts and non-lock nuts
(there is a notch on the front end of the paddle guides, the edge of the tube opening will fit into the notch to
create a smooth transition for the paddles during operation).

2. Using the 2” wide band, loosely install the rack and pinion assembly as shown below. Remove the smaller
(outside) nut from the connecting arm and insert threaded portion through the hole on the slide gate. With the
gate fully closed, tighten control arm nut for slide gate and secure rack & pinion to conveyor tube.

Secure rope or cable around pulley and check that slide gate opens and closes fully. Adjust if necessary.

INTERMEDIATE DROP w/ GATE COMPONENTS

The location(s) for the opening (drops) should have been noted when laying out the conveyor parts. Openings
should not occur where there is a connecting band, as the connection would be severly weakened.

Do Not remove or cut the gusset that separates the upper and lower tube sections. When an opening is cut, that
section of the tube loses much of its strength. You should determine if additional support is necessary.

For best results, the chain and paddles should be removed from the tube prior to cutting, If chain and
paddle are left in tube, damage to the paddles or chain may occur.

Rough edges on tubing should be ground smooth for a tight fit and smoother operation.

Make sure the opening for any given outlet is the correct size. It is very important that the opening be large enough
so the capacity of the outlet is not reduced, but small enough so that the outlet spout can be mounted securely
without grain leaking from the seams.

IMPORTANT! When installing outlet spouts it is important that the spout is installed in the proper direction.
Grain discharges better and there is less grain carryover if spout is installed in the proper direction.

NOTE: Use an Intermediate Outlet Spout only for this application, Do Not use an End Discharge Spout.
Intermediate Outlet Spouts are equipped with a carryover guide that supports the paddle, preventing the paddle
from falling into the opening.

1/2”
(13 mm)

1/2”
(13 mm)

Rack & Pinion
Assembly

Attach Control Arm to
Slide Gate on Spout

Slide Gate

Control
Arm

Back Band

Half Band

Center Line of Tube
Rack & Pinion

Assembly
Intermediate Drop

Spout

Direction of
Grain Flow

Notch in Paddle Guides
for Tube to Fit into So

Joint is Smooth

Intermediate Drop
Spout

Cut Out Portion

1/2” (13 mm)
Below Center Line

of Bottom Tube

Upper
Tube

1/2”
(13 mm)



7/20      0400901-4

ASSEMBLY INSTRUCTIONSPage  26

 1007265-26

1. Position the template against the bottom tube in the location that the intermediate drop will be installed. Mark
and cut the opening in the tube making sure to grind all cut edges smooth.

2. Using the half bands, 5/16” x 1-1/2” bolts, flat washers and nylon locknuts, secure the intermediate drop into
position (See illustration below).

3. Install a chain or cable style ground control kit to open and close the discharge opening.

INTERMEDIATE LOOP STYLE DROP

The location for the intermediate drop(s) should have been predetermined when planning the layout for the site.
Position the drop(s) accordingly when laying out the conveyor parts prior to assembly.

For best results, the chain and paddles should be removed from the tube prior to cutting, If chain and paddle are left
in tube, damage to the paddles or chain will occur.

The intermediate drop is supplied with a full size template for marking the proper size opening to be cut.
Opening should not occur where there is a connecting band, as the connection would be severly weakened.

Do Not remove or cut the gusset that separates the upper and lower tube sections. When an opening is cut, that
section of the tube loses much of its strength. You should determine if additional support is necessary.

Rough edges on tubing should be ground smooth for a tight fit and smoother operation.

Install Half–Bands w/
5/16” x 1–1/2” Bolts, Flat

Washers & Nylon Locknut

Direction of Grain Flow

The Intermediate Drop comes with a
full size template for marking the

discharge opening to be cut.

Cut–Out for
Discharge Opening

Install Cable or
Chain Style

Ground Control Kit

CHAIN GROUND CONTROL

The location of the discharge controls and the routing of the control chains should have been determined when
planning the setup for the intermediate drops.  The discharge gate controls must be located in-line with the
conveyor tube so the control chain will track properly on the control wheels.

The chain should be one continuous length having only one splice.  Plan where the splice(s) in the chain will be
located (the splice needs to be located so it cannot be pulled onto the sprocket wheel or through a roller).

Although a chain is furnished with the kit, it does not mean the length provided will be long enough for your
application.  If additional chain is needed and requires more than one splice, make sure to locate the additional
splices in the same manner.

The upper wall bracket and the ground control wall plate were designed to be mounted directly to the grain bin wall.
Use the existing hardware from the bin wall to attach the bracket and plate to the bin.

Note: There is an optional square-to-round adapter that can be used
with the Intermediate and the Rotary style drops. Works well for the
addition of elbows, K-Valves and other accessories of this nature.

Square�to�Round
Adapter



7/20      0400901-5

ASSEMBLY INSTRUCTIONS Page  27

1007265-27

Locate the lower chain mount about 2’ to 3’ (61.0 cm to 61.4 cm) off the ground (or at a height that is easy and
convenient in order to reach the chain above the lower chain mount).

Locate the upper wall bracket (with rollers) at the top of the bin wall so the control chain will clear the eave of the
roof or other hanging structures.

Example 1
Controls Mounted on Bin
Where Spout is Located

(rollers mounted on inside of bracket)

Example 2
Controls Mounted
on Adjacent Bin

(rollers mounted on outside of bracket)

Spout
Control

Sprocket

Intermediate
Drop

Bottom
Conveyor Tube

Splice in Chain is Away
from Lower Chain Mount

and Rollers

Upper Wall Bracket
Mounted to Top of

Bin Wall

Lower
Chain
Mount

Roller

Control Chain Routed
Between Roller and

Guide Bolt

Guide Bolt

Lower Chain Mount

Splice of Chain is Away
From Control Sprocket

and Rollers

Control Chain Routed
Between Rollers
and Guide Bolt

RollerGuide Bolt

Upper Wall
Bracket

Discharge
Control Sprocket Intermediate

Drop

Bottom
Conveyor Tube

Install Chain Ground Control Kit

1. Remove the sprocket that was shipped already installed onto the intermediate drop.

Install the bushing, 1/4” sq. x 3” long key and ground conrtrol sprocket to the intermediate drop shaft and tighten
setscrews to secure bushing to shaft.

Install Chain Control Sprocket,
Bushing & 1/4” x 3” Key

Remove Sprocket Shipped
with Intermediate Drop

Intermediate
DropShown for

Reference Only

The lower chain mount can be mounted to the same bin that the discharge spout is attached to (Example 1 below),
or the lower chain mount can be mounted to an adjacent bin (Example 2 below).  Whichever method is used, both
rollers need to either be mounted on the inside or on the outside of the wall bracket.



7/20       0400907A      0400908B

ASSEMBLY INSTRUCTIONSPage  28

 1007265-28

• If the controls are mounted on the same bin that the discharge spout is attached to,
mount the pulleys on the inside of the wall bracket as shown in Example 1 on page 27.

2. Attach the two rollers to the upper wall bracket using four (4) 3/8” x 1” bolts and nylon locknuts for each pulley
(See illustration below).

• If the controls are mounted to an adjacent bin, mount the pulleys on the outside of the
wall bracket as shown in Example 2 on page 27.

Upper Wall
Bracket

Attach Rollers with
3/8” x 1” Bolts and

Nylon Locknuts

Rollers Mounted to Inside
of Upper Wall bracket

Use Existing Hardware from Bin
to Attach Bracket to Bin Wall

Rollers Mounted to Outside
of Upper Wall bracket

3. Locate the wall bracket and rollers so they are in-line with the discharge spout control sprocket (this will allow
the chain to track properly onto the spout control sprocket).   Attach the wall bracket to the top of the bin wall
in a position that allows the chain to clear the eave of the roof.

Use Existing Hardware
from Bin to Attach
Plates to Bin Wall

Lower Chain
Mount

3/8” x 1” Bolt,
Flat Washers

& Nylon Locknut

Wall Plates

Bolt at Bottom of
Chain Mount  Slot

Bolt at Top of
Wall Plate Slot

Position Lower Chain
Mount so Bottom of Wall
Plates are Approx. 2’ to 3’
(61.0 to 91.4 cm) off ground

Shown as
Reference Only

4. Attach each wall plate to the lower chain mount as shown below.  Secure each bracket using two (2) 3/8” x 1”
bolts, four (4) flat washers and two (2) nylon locknuts. Slide the chain mount up so the bolts are at the bottom
of the chain mount slots, but at the top of the wall plate slots (See illustration below).

5. Determine the location of the lower chain mount and attach the wall plates to the bin wall (use the existing
hardware from the bin to mount the wall plates).

The bottom of the wall plates should be approximately 2’ to 3’ (61.0 cm to 91.4 cm) off the ground.

Install Chain Ground Control Kit (con’t.)



ASSEMBLY INSTRUCTIONS Page  29

1007265-297/20       0400901-6

Install Chain Ground Control Kit (con’t.)

6. Route the control chain through one of the rollers on the wall bracket and up to the discharge spout control
sprocket (make sure the chain is positioned between the roller and the guide bolt). The chain can be clamped
to the wall bracket to keep it from slipping through the bracket and roller while it is being routed up
and around the control sprocket.

• Leave a good portion of the chain hanging below the roller on the wall bracket.  This will be the end of the
chain that will be spliced [this location is only a reference, it does not mean the splice has to be
at this location.  Just keep in mind that the splice (splices if more than one chain is used) need
to be far enough away so it cannot be pulled onto the control sprocket, through a roller, or
around the lower chain mount].

7. Route the chain down and behind the remaining roller on the wall bracket and down to the lower chain mount
(make sure the chain is engaged with the teeth on the sprocket).

Keeping the chain fairly taut, route the end of the chain to the portion of chain left hanging below the wall bracket
roller. Connect the two ends of chain together using one (1) 3/16” threaded chain coupler.  The lower chain
mount has adjustment slots to tighten the chain after it has been installed.  If you determine that the
chain is still too long, even after this adjustment would be made, cut off the excess chain length and
then connect the ends together with the threaded coupler.

8. Loosen the bolts securing the lower chain mount to the wall plates.  Slide the chain mount down to tighten the
chain. Retighten the bolts securing the lower chain mount into place.

Note: 120’ (36.58 m) of chain is included with the Chain Ground Control Kit.  If more chain is required
for your application, keep in mind that the splices cannot be pulled onto the control sprocket, through
a roller, or around the lower chain mount.  Determine splice locations accordingly.

Operation Notes:
The controls should be clearly marked as to which spout they control to prevent accidently discharging grain into
the wrong bin.

Controls should be marked to indicate when a spout is open or closed.

Chain from
discharge spout

sprocket

Wrap Chain Around Spout Control
Sprocket as Outlined in Step 7

Wrap chain around
Lower Chain Mount as

outlined in Step 7

Upper Wall Bracket &
Rollers mounted to

top of bin wall
Portion of chain

hanging for splice
connection

Route to hanging
splice portion

and secure with
threaded connector

Lower Chain
Mount

 Route Chain to
Threaded Coupler

Threaded
Connector

Adjustment
Slots

Shown for
Reference Only



1007265-307/20      0400810-6      0400901-6

ASSEMBLY INSTRUCTIONSPage  30

Remove Back Bands from
their Shipping Location

Remove the screen from
Hopper. Retain Hardware

See Parts Section for
Hopper Dimensions

3’ Model Shown as
Reference Only.

Back
Bands

DISCHARGE SPOUTS

Two spout options are available, a 90° and a 45° spout. On horizontal installed units a 90° or 45° spout can be used.
On inclined units it is important that the 45° spout is used.

The 90° spout can be mounted in either direction (See illustration below). The 45° spout must be installed on
inclined units as shown below.

1. Attach discharge spout to head section using 5/16” x 1-1/4” bolts, flat washers and nylon locknuts.

On Inclined Units

The 90��Spout can be
mounted in either direction.

The 45��Discharge Spout must be mounted to the
head section so that it points towards the intake
end. This must be done for proper discharging of
grain to avoid plugging.

IMPORTANT!

On Horizontal Units

Determine Chain Access Location

CHAIN MAINTENANCE ACCESS

HOPPER (3’ & 5’ Models Available)

To begin installation, remove the back bands from their shipping location.

Remove and retain the hardware securing the safety screen and remove the screen (when reinstalling the
screen, make sure not to overtighten the hardware as this can cause the hopper to become deformed).

The chain access sections are designed for use on the top tube of the horizontal double run sections. For ease of
chain maintenance, it is recommended to install at least one 3’ or 5’ access section per unit.

The chain access assembly can be installed anywhere along the length of the conveyor.

For Stationary Double Run Models, install only on the top conveyor tube.

Once location has been determined, a top portion of the conveyor tubing will need to be cut-out for installation of the
chain access assembly.



1007265-317/20        0402424A      0400810-8

ASSEMBLY INSTRUCTIONS Page  31

CHAIN MAINTENANCE ACCESS HOPPER (con’t.)

1. With the screen removed from the hopper, place the chain access assembly on top of the conveyor tubing at the
predetermined location.

2. Mark the conveyor tube from the inside of the hopper so there is a minimum of 1/2” (13 mm) of tube left all around
the inside of the hopper (See illustration below).  Grain will leak if the opening is too large, so be careful when
marking and cutting the opening).  NOTE: Do Not cut the openings when the chain and paddles are inside
the tube.  Damage to the chain and/or paddles can occur.

The illustration shows the 3’ chain access assembly as a reference only. The same procedure is also used for
the 5’ chain access assembly cut-out.

3. After the tubing has been cut, make sure to grind any rough edges and remove any debris that may have fallen
into the tube.

Secure the hopper assembly to the conveyor tube using the 5/16” x 1 1/4” bolts, non-lock nuts and back bands
provided. NOTE: It is recommended to add additional support beneath the cutout section of tubing.

4. Reinstall the safety screen into the hopper using the hardware previously retained.  NOTE: Do Not overtighten
the hardware as this will cause the hopper to become deformed.

Top View

Illustrations Shown
as Reference Only

Keep Minimum 1/2” (13 mm)
of Tubing

Around Inside of Hopper

3’ Long Chain Access Assembly Shown.
Use the same procedure for the cut�out
if using the 5’ Chain Access Assembly

Use Half�Bands to Secure
Chain Access Assembly to Tubing

Side View

Keep Minimum 1/2” (13 mm)
of Tubing

Around Inside of HopperDouble Run, Install
on Top Tube Only

Use Half�Bands to Secure
Chain Access Assembly to Tubing

Side View

Keep Minimum 1/2” (13 mm)
of Tubing

Around Inside of HopperLoop System, Install on
Horizontal Plane Only

NOTE: Do Not cut the openings when
the chain and paddles are inside the
tube.  Damage to the chain and/or
paddles can occur.

INLET HOPPER

Loosely attach the hopper sides to the boot using the
5/16” x 3/4” bolts, and nylon locknuts provided.

Bolt the hopper back to the sides using 5/16” x 3/4”
bolts, and nylon locknuts. Tighten all hardware.

Left Side Right Side

Back
Panel

Secure Panels w/
5/16” x 3/4” Bolts & Nylon Locknuts



1007265-327/20      0400901-7

ASSEMBLY INSTRUCTIONSPage  32

ROTARY DISCHARGE (w/ 42” OPENING)

If using connecting bands:

Attach the rotary drop to the bottom conveyor tube using the supplied connecting bands.

Install the spout to the rotary drop and secure using 5/16” x 1” bolts, flat washers and nylon locknuts (see
illustration below).

After installation of the rotary drop, the chain ground control kit or electric conversion kit can now be installed
(refer to the instructions supplied with these kits for proper installation procedures).

The location for the rotary discharge drop(s), discharge controls and the routing of the control chains should have
been predetermined when planning the layout for the site. Position the drop(s) accordingly when laying out the
conveyor parts prior to assembly. See Page 9 for rotary discharge dimensions.

The rotary drop will use a chain style ground control wheel and has an optional chain directional kit that can
be installed with the ground control kit, see parts page section (follow the instructions that are supplied with the
ground control kit for proper installation procedures).

There is also an optional electric conversion kit for the rotary discharge that is available and can be used in
place of the chain ground control kit, see parts page section (refer to the installation instructions supplied with the
conversion kit for proper installation procedures).

The rotary drop has four weld-on flanges that are included and can be used in place of the connecting bands. These
are optional and do not have to be used. If using weld-on flanges:

1. Slide the flange over the rotary housing tube making sure the edge of the tube is flush with the edge of the flange
(See illustration below). Weld the flange into position.

Do the same with the conveyor tubes that will be connected to the rotary drop. The flanges will be secured using
5/16” x 1-1/4” bolts, flat washers and nylon locknuts.

2. Install the spout to the bottom side of the rotary drop and secure using 5/16” x 1” bolts, flat washers and nylon
locknuts (see illustration below).

IMPORTANT! If the conveyor tube(s) that will be attached to the flanges on the rotary drop has a
component that has been mounted and must remain in the horizontal upright position, ensure the
flanges are positioned and aligned properly prior to welding.

Attach Spout using 5/16” x 1” Bolts,
Flat Washers & Nylon Locknuts

Spout

Use Connecting Bands
to Attach Rotary Drop

to Bottom Tube

Use Connecting Bands
to Attach Rotary Drop

to Bottom Tube

5/16” x 1” Bolts, Flat
Washers & Nylon

Locknuts

Weld Flange to
Rotary Housing

Tube

Attach Flanges Together using
5/16” x 1–1/4” Bolts, Flat Washers

& Nylon Locknuts

Make sure edge of tube is
flush with edge of flange

Weld Flange to
Bottom Tube

Section

Flange

Do Not allow edge of
tube to extend past

edge of flange

Shown as Reference Only

Connecting
Bands

Weld–On Flanges



PARTS LIST TABLE OF CONTENTS

6” Double Run Grain Pump

1007265-P17/20

PARTS LIST Page  P-1

Decals & Safety Signs ...........................................................................................P-2

Head (Non-Drive) Components ............................................................................P-2
Head Weldment .......................................................................................................... P-2
Take-Up Slide ............................................................................................................. P-2

Head Shaft .................................................................................................................. P-2

Chain & Paddle Components ...............................................................................P-3

Inlet Hopper Components .....................................................................................P-3

Rack & Pinion Components .................................................................................P-3

Drive Head Components .............................................................................. P-4 - P-5
Reducers: TXT 115 f/ 5 hp, TXT215 f/ 10 hp, TXT315 f/ 15 hp .............................. P4 - P5
Drive Belts, B-60 f/ 5 hp, B-71 f/ 10 hp, B64 f/ 15 hp ............................................. P4 - P5
Sheaves (Drive & Driven) ...................................................................................... P4 - P5
Belt Guard f/ Drive Head ....................................................................................... P4 - P5
Motor Mount Frame ............................................................................................... P4 - P5

Non-Drive Boot .......................................................................................................P-6
Non-Drive Boot Weldment ............................................................................................ P6

Sprocket and Shaft ........................................................................................................ P6

Boot Drive Components........................................................................................P-6
Motor Mount f/ Drive Boot .............................................................................................. P6
Belt Guard .....................................................................................................................P6
Sheaves (Drive & Driven) .............................................................................................. P6
Drive Belt ....................................................................................................................... P6

Drive Boot Components........................................................................................P-7
Drive Boot Weldment .................................................................................................... P7
Roller Chain, Chain Cover ............................................................................................ P7

Sheaves (Drive & Driven) .............................................................................................. P7

Tube Sections (Welded), Connecting Bands .....................................................P-8

Tube Sections (Bolt-On), Tube Spacer Brackets ...............................................P-9

Chain Maintenance Access Hopper, 3’ long ....................................................P-10

Chain Maintenance Access Hopper, 5’ long ....................................................P-10

Intermediate Drop Discharge .............................................................................. P-11

Rotary Drop Discharge & Spout ............................................................. P-12 - P-13

Chain Ground Control Wheel Kit ......................................................................P-14

Optional Chain Directional Kit ...........................................................................P-14

Electric Conversion Kit f/ Rotary Drop Discharge ...........................................P-15

Optional & Misc. Components, 45° & 90° Spouts, Boot Cover ......................P-16

Torque Chart ........................................................................................................P-16



DECALS & SAFETY SIGNS

1007265-P27/20       0400810-9      0401101-4

PARTS LISTPage  P-2

Ref.
No.

Part
No. Description

1002301-1 Decal, Caution: General Operator’s
Statement

1041833 Decal, USA Flag
1002311-1 Decal, Danger: Moving Chain and

Paddles

1

2
3

Ref.
No.

Part
No. Description

1012785 Decal, Chain Travel
34687 Serial No. Plate
1001125-1 Decal, Hutchinson
34349-1 Decal, Grain Pump Logo

4
5
6
7

5

4

6

1

2

3

7

Decal locations are shown in the following parts breakdown pages of conveyor components.

HEAD COMPONENTS

(Non-Drive)

1 631198 Head Weldment, 6” Grain Pump
1005566-1 Sprocket, 12T, 1-1/2” bore, Split
62263 Take-Up Slide (6” Grain Pump)
1010A Bearing, 4-bolt, 1-1/2” bore
553240 Head Shaft f/ 6” Grain Pump
1048194 Key, 3/8” sq. x 3-1/4” long
1051994 Bolt, Take-Up, 5/8-8 ACME

33158 Pin, 3/16” x 1-1/4” Roll
1051832 Nut, 5/8”-8 ACME Non-Lock

2
3
4
5
6
7
8
9

Ref.
No.

Part
No. Description

4

2

1

3

5

6

3

4

8

79

9
10

The complete non-drive head assembly can be obtained
by ordering Part No. 1006081



1007265-P37/20       0400811-2      0400811-3      0400811-4

PARTS LIST Page  P-3

CHAIN & PADDLE COMPONENTS

Ref.
No.

Part
No. Description

1005590 Paddle, 3/8” thick UHMW
1038006 Chain w/ Brackets, 81X (10’-2 7/32” lg.)
4727-1 Bolt, 5/16-18 x 1-1/4” G5 PLT

33135 Nut, 5/16-18 Nylon Lock PLT

33023 Washer, 5/16” Flat PLT

420154 Connecting Link f/ 81X Chain
420200 Half Link f/ 81X Chain

1
2
3
4
5
*
*

Direction of
Grain Flow

Torque to
15�� 20 ft. lbs.

(20.1 – 26.8 N m).

1

2
3

5

4

2

3

1

4

5

4

5

3

2

4

5

6

7

1

* Not Shown

Chain lengths with paddles assembled can be obtained
by ordering Part No. 1042399

Ref.
No.

Part
No. Description

1006855 Panel, Hopper Right Side
1006856 Panel , Hopper Left Side
1008286 Panel, Hopper End
4701-1 Bolt, 5/16-18 x 3/4” G5 PLT

33135 Nut, 5/16-18 Nylon Lock PLT

1
2
3
4
5

INLET HOPPER COMPONENTS

Ref.
No.

Part
No. Description

630172 Rack & Pinion Control
8371C Key, 1/4” sq. x 1-1/2” long
40149 Sheave, 1B - 12” w/ 1” bore
2161C Control Arm, 39-1/2” long
5048A1 Half Band, 2” Wide
33047 Bolt, 5/16-18 x 1-1/2” G5 PLT

33151 Nut, 5/16-18 Non-Lock PLT

1
2
3
4
5
6
7

RACK & PINION COMPONENTS

The complete assembly can be obtained by
ordering Part No. 12747



1007265-P47/20       0400811-5

PARTS LISTPage  P-4

DRIVE HEAD COMPONENTS
The complete drive head assembly can be
obtained by ordering:
Part No. 1016181 f/ 5 hp unit
Part No. 1016180 f/ 10 hp unit
Part No. 1032112 f/ 15 hp unit

13

11

10

2

3

1

3

4

5

6

7

8

9

12

15

14

16



3183A1  Bushing, SDS, 1-5/8” bore f/ 15 hp
130258  Belt Guard f/ 6” Grain Pump Head Drive
6309A  Connecting Band, 6” x 24”
630927  Connecting Band w/ Adapter Plate
553575  Bracket, Belt Guard
631332  Frame, Motor Mount
33240  U-Bolt, 1/2”-13, 2-1/8” spread
3256A1  Sheave, Driven 1B QD, 5.0” PD (5 hp)
3259A1  Sheave, Driven 1B QD, 6.4” PD (10 hp)
3265A1  Sheave, Driven 2B QD, 6.4” PD (15 hp)
3257A1  Sheave, Drive 1B QD, 5.4” PD (5 hp)
3259A1  Sheave, Drive 1B QD, 6.4” PD (10 hp)
3266A1  Sheave, Drive 2B QD, 6.8” PD (15 hp)
1048194  Key, 3/8” sq. x 3-1/4” long (5 hp & 10 hp)
1038513  Key, 1/2” sq. x 3-1/4” long (15 hp)
1001125-1  Decal, Hutchinson
34349-1  Decal, Grain Pump Logo

1 631198 Head Weldment, 6” Grain Pump
3001L91 Reducer, TXT 115 f/ 5 hp units
3002L91 Reducer, TXT 215 f/ 10 hp units
3003L91 Reducer, TXT 315 f/ 15 hp units
3009L91 Bushing Kit f/ TXT 115 Reducer
40647 Bushing Kit f/ TXT 215 Reducer
40672 Bushing Kit f/ TXT 315 Reducer
40121 Belt, B-60 f/ 5 hp
40126 Belt, B-71 f/ 10 hp
40123 Belt, B-64 f/ 15 hp
553187 Head Shaft f/ 6“ Grain Pump (5 hp)
553188 Head Shaft f/ 6“ Grain Pump (10 hp)
1032113 Head Shaft f/ 6“ Grain Pump (15 hp)
3182A1 Bushing, SDS, 3/4” bore f/ 5 hp
3077A1 Bushing, SDS, 1-1/8” bore f/ 10 hp
3076A1 Bushing, SDS, 1-1/4” bore f/ 15 hp
3077A1 Bushing, SDS, 1-1/8” bore f/ 5 hp
3087A1 Bushing, SDS, 1-3/8” bore f/ 10 hp

2
(2)
(2)
3

(3)
(3)
4

(4)
(4)
5

(5)
(5)
6

(6)
(6)
7

(7)

Ref.
No.

Part
No. Description

1007265-P57/20

PARTS LIST Page  P-5

DRIVE HEAD COMPONENTS

Ref.
No.

Part
No. Description

(7)
8
9
10
11
12
13
14

(14)
(14)
15

(15)
(15)
16

(16)
*
*

* Not Shown



1007265-P67/20       0400811-6      0400811-7

PARTS LISTPage  P-6

Ref.
No.

Part
No. Description

1016183 Boot Weldment f/ 6” Double Run
1005566-1 Sprocket, Split, 1-1/2” bore 12T
1016224 Shaft, 1-1/2” x 12” long
1010A Bearing, 4-bolt flange, 1-1/2” bore
1048194 Key, 3/8” sq. x 3-1/4” long
1004738 Cover, Inspection Hole

1
2
3
4
5
6

NON-DRIVE BOOT COMPONENTS

2

4

4

5

3

1

7

79 6

8

10

10

11

12

Ref.
No.

Part
No. Description

1002311-1 Decal, Danger, Moving Chain...
1002301-1 Decal, Caution, General Operator’s
1041833 Decal, USA Flag
33138 Nut, 1/2-13 Nylon Lock PLT

33157 Wingnut, 5/16-18 PLT

33135 Nut, 1/2-13 Nylon Lock PLT

7
8
9
10
11
12

2

3

1

4

4

5

6

9

7

8

10

BOOT DRIVE COMPONENTS

Ref.
No.

Part
No. Description

6679A1 Motor Mount Assembly
50435A1 Strap, Motor Mount (18” long)
50434A1 Clip, Motor Mount (13” long)
50732A1 Bracket, Belt Guard (16-1/2” long)
1002818 Back f/ Belt Guard
6029A1 Belt Guard
50744A1 Strap, Belt Guard (16-1/2” long)
40122 Belt, B-62
40158 Sheave, 15” 2B 1-1/4” bore
146716 Sheave, QD 2B 3.6”

1
2
3
4
5
6
7
8
9
10



1007265-P77/20       0400811-8

PARTS LIST Page  P-7

DRIVE BOOT COMPONENTS

2

26

7

28

25

98

3

98
6

22

15

2930

20

21

10

11 12

5

16 14

17

24 4

18 19

23

13

1

31

28

27

Ref.
No.

Part
No. Description

Ref.
No.

Part
No. Description

1006832 Chain Cover f/ 6” Grain Pump
Drive Boot

1007264 Boot Weldment f/ 6” Grain Pump
1005867 Motor Mount Slide Weldment
1006838 Head Plate f/ 6” Grain Pump
1005872 Jack Shaft, 1-1/4” x 12”
1007280 Boot Shaft, 1-1/2” x 13-3/4”
1005566-1 Sprocket, 12T 1-1/2” Bore Split
1010A Bearing, 4-hole Flange, 1-1/2” bore
   - - - Lock Collar (furnished w/ bearing)
3029A2 Flangette f/ Bearing
3027A1 Bearing, 1-1/4” bore Flangette
   - - - Lock Collar (furnished w/ bearing)
41633 Sprocket, 54T 1-1/2” bore #60
40342 Sprocket, 15T 1-1/4” bore #60
1007295 Roller Chain, #60 195 pitch

w/ connecting link

1

2
3
4
5
6
7
8
9
10
11
12
13
14
15

1007293 Spacer, 1.645 OD x 1.265 I D x 7/8”

1007292 Spacer, 1.645 OD x 1.265 I D x 3-1/2”

8370C Bearing, 4-Hole Flange, 1-1/4” bore
  - - - Lock Collar (furnished w/ bearing)
60951 Take-Up Bolt Assembly
31121 Roll Pin, 3/16” x 1” long
4073A1 Key, 3/8” sq. x 3” long
4049A1 Key, 3/8” sq, x 1-1/2” long
8371C Key, 1/4” sq. x 1-1/2” long
34349-1 Decal, Grain Pump
1004738 Cover, Inspection Hole
1002301-1 Decal, Caution, General Statement
1002311-1 Decal, Danger, Moving Chain...
1041833 Decal, USA Flag
34687 Serial Number Plate
1001125-1 Decal, Hutchinson

16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31



1007265-P87/20       0400812-1

PARTS LISTPage  P-8

Welded Tube Sections

76”
Connecting

Band

5’
(1.52 m)

10’
(3.05 m)

20’
(6.10 m)

30’
(9.14 m)

2

3

4

5

40’
(12.2 m)

6

39’
(11.89)

1

WELDED TUBE SECTIONS & CONNECTING BANDS

f/ 6” DOUBLE RUN

Ref.
No.

Part
No. Description

1051910 Tube Section, 5’ (1.52 m)

1051911 Tube Section, 10’ (3.05 m)

1051912 Tube Section, 20’ (6.10 m)

1
2
3

Ref.
No.

Part
No. Description

1051913 Tube Section, 30’ (9.14 m)
1051963 Tube Section, 39’ (11.88 m)
1051914 Tube Section, 40’ (12.19 m)

4
5
6

 Hardware used for Connecting Bands

 33310, 3/8-16 x 1-1/2” Bolts
 D1149, 3/8-16 Non-Lock Nut



1007265-P97/20       0400811-9

PARTS LIST Page  P-9

BOLTED TUBE SECTIONS & CONNECTING BANDS

f/ 6” DOUBLE RUN

Ref.
No.

Part
No. Description

1051743 Tube Section, 5’ (1.52 m)

1051744 Tube Section, 10’ (3.05 m)

1051745 Tube Section, 20’ (6.10 m)
1013023 Tube Section, 12 ga. 20’ (6.10 m)

1051746 Tube Section, 30’ (9.14 m)
1015886 Tube Section, 12 ga. 30’ (9.14 m)

1
2
3

(3)
4

(4)

Ref.
No.

Part
No. Description

1051841 Tube Section, 39’ (11.88 m)

1051747 Tube Section, 40’ (12.2 m)
1018672 Tube Section, 12 ga. 40’ (12.2 m)

6309A Connecting Band, 6” Models
5028A1 Half Band f/ 6”
1051749 Bracket, Tube Spacer, f/ 6”

5
6

(6)
7
8
9

Hardware used for the Tube Spacer Brackets:

1051681 - 5/16-18  x 1-1/2” Flange Bolts

1051682 - 5/16-18 Nylon Lock Nuts

Tube Spacer Brackets can be obtained as a complete
assembly. Order Part No. 1051748

2

3

4

1

Bolt–On Tube Sections

6”
Bolt�On

5’
(1.52 m)

10’
(3.05 m)

20’
(6.10 m)

30’
(9.14 m)

39’
(11.89 m)

40’
(9.14 m)

6

8

1
9

8

8 9

2

3

4

5

5

6

8 9

8 9

8 98 9

8 9 8 9

8 98 9

7



38�11/16”
(983 mm)

17�5/16”
(440 mm)

38�11/16”
(983 mm)

10�1/2”
(267 mm)

2

4

1

3
3

5

9 1110 12

76 8

9 11 12

62�11/16”
(1.59 m)

17�5/16”
(440 mm)

10�1/2”
(267 mm)

62�11/16”
(1.59 m)

Top View

Top View

Side View

Side View

2

9 11 12

4

1

3
3

5

9 1110 12

76 8
3

3’ Assembly f/ 6”

5’ Assembly f/ 6”

Top View
(cover not shown)

Top View
(cover not shown)

1007265-P107/20       0400812-2

PARTS LISTPage  P-10

CHAIN MAINTENANCE ACCESS HOPPER

3’ & 5’ LONG f/ 6” DOUBLE RUN

Ref.
No.

Part
No. Description

1044238 Chain Access Weldment,
3’ long, f/ 6”

1044229 Chain Access Weldment
5’ long f/ 6”

1044240 Screen, f/ 3’ Chain Access (6”)
1041231 Screen, f/ 5’ Chain Access (6”)
1044236 Back Band, 6” x 12”
1002311-1 Decal, Danger: Do Not Operate
1018308 Rubber Latch f/ Chain Access

1

(1)

2
(2)
3
4
5

Ref.
No.

Part
No. Description

1018271 Bolt, #6 x 3/8” PPH, PLT

1018272 Washer, #6 Lock PLT

1018273 Nut, #6 Non-Lock PLT

33229 Bolt, 3/8-16 x 1-1/4” G5 PLT

33024 Washer, 3/8” Flat PLT

D1150 Washer, 3/8” Lock PLT

D1149 Nut, 3/8-16 Non-Lock PLT

6
7
8
9
10
11
12

Complete 3’ Chain Maintenance Assembly
f/ 6”, Order Part No. 1044237

Complete 5’ Chain Maintenance Assembly
f/ 6”, Order Part No. 1044228



1007265-P117/20       0400812-3

PARTS LIST Page  P-11

INTERMEDIATE DROP

f/ 6” DOUBLE RUN

Ref.
No.

Part
No. Description

1041505 Intermediate Drop Wldmnt. 6”
1037645 Gate f/ 6” Intermediate Drop
1030698 Half Band, 6” x 12” f/ 6” Drop
1038955 Access Panel, Upper, f/ 6”
1015248 Access Panel f/ 6” Drop
1038901 Shim f/ Gate Guide Rail
1037755 Gate Guide Rail, UHMW

6818D Bearing, 2-Hole Flange, 1”

1
2
3
4
5
6
7
8

Ref.
No.

Part
No. Description

1023294 Spur Gear, 22T

1038987 Shaft, 1” x 16-3/4” f/ 6”
4046A1 Key, 1/4” sq. x 3” long
1011771 Sheave, 12” O.D., 1” bore
5321C Clamp, 3/16” Cable
34349 Decal, Grain Pump Logo
1001125 Decal, Hutchinson
1012785 Decal, Chain Travel

9
10
11
12
13
14
15
16

Complete Intermediate Drop assemblies can be obtained by

ordering Part No. 1041504 f/ 6”

11

3

3
2

9

8

1

6

7

4

7

14

15

10

12

5

11 16

13

Half Bands (Item 3) attaches using:
4736 – 5/16” x 1–1/2” Bolts
33023 – 5/16” Flat Washers
33135 – 5/16” Nylon Locknuts

Upper Access Door (Item 4) attaches using:
33046 – 5/16” x 1” Bolts
33023 – 5/16” Flat Washers
33135 – 5/16” Nylon Locknuts

Access Panel (Item 5) attaches using:
33046 – 5/16” x 1” Bolts
33023 – 5/16” Flat Washers
33135 – 5/16” Nylon Locknuts

Guide Rail (Item 7) attaches using:
33046 – 5/16” x 1” Bolts
33023 – 5/16” Flat Washers
33144 – 5/16” Lock Washers
and Item 6 – Shim w/ Weld Nuts

Flange Bearing (Item 8) attaches using:
33257 – 7/16” x 1–1/2” Bolts
4533 – 7/16” Flat Washers
33137 – 7/16” Nylon Locknuts



1007265-P127/20       0400812-5

PARTS LISTPage  P-12

9
13

13 33 3534

31

10

10

1

2

30

3

24

25

2322

21

11

5

6

4 8

7

32

28

12
14

15

16

17

20
19

29

1111

36 37

38 39

40 41 4234
30 42

3545 46 47

43 44

43
1834 35 48

26

27

ROTARY DISCHARGE COMPONENTS

6” DOUBLE RUN MODELS



1007265-P137/20

PARTS LIST Page  P-13

ROTARY DISCHARGE COMPONENTS

6” DOUBLE RUN MODELS

Ref.
No.

Part
No. Description

1049316 Upper Discharge Weldment
1049329 Spout Weldment f/ 6”
1048335 Access Panel f/ 6” Spout
1049326 Cover, Rotary Tube Belt (6”)
1049323 Rotary Tube f/ 6” Models
1048325 Flange, UHMW (6”)
1048485 Bar, Belt Hold Down
1049322 Top Cover Panel f/ 6” Models
1049327 Chain, RC-50 (f/ 6”)
1048141 Door Panel f/ Drive Box
1048156 Cover Plate f/ Drive Box
1048140 Drive Shaft f/ Rotary Drop
1029746 Bearing, 1”, 2-Bolt Flange
1049171 Sprocket f/ 6” Models
1049733 Wheel, Nylatron
8371C Key, 1/4” sq. x 1-1/2” long
1041833 Decal, USA Flag
1049029 Arm, Indicator (f/ Rotary Drop)
1049295 Torsion Spring
1049025 Mount f/ Indicator Arm
1042626 Clamp, Hold Down, 3/16”
1022398 Bushing, UHMW

7/8” O.D. x 7/16” I.D. x 3/4” lg.

1049023 Nut, f/ Indicator Arm
1049021 Stop, f/ Rotary Tube

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22

23
24

Ref.
No.

Part
No. Description

1002311-1 Decal, Danger: Do Not Operate
1012785 Decal, Chain Travel
1001125-1 Decal, Hutchinson
34349-1 Decal, Grain Pump Logo
1049926 Decal, Patent Pending
4701-1 Bolt, 5/16-18 x 3/4” G5 PLT

1049752 Nut, 5/16” Push

1002245 Bolt, 5/16-18 x 1” Carriage G5 PLT

4727-1 Bolt, 5/16-18 x 1-1/4” G5 PLT

33023 Washer, 5/16 Flat PLT

33135 Nut, 5/16-18 Lock PLT

33138 Nut, 1/2-13 Lock PLT

33082 Bolt, 1/2-13 x 1-1/4” G5 PLT

33137 Nut, 7/16-14 Lock PLT

33257 Bolt, 7/16-14 x 1-1/2” G5 PLT

1002240 Bolt, 5/16-18 x 2-1/2” G5 PLT

33151 Nut, 5/16-18 Non Lock PLT

33144 Washer, 5/16” Lock PLT

4003 Nut, 1/4-20 Lock PLT

4605-1 Bolt, 1/4-20 x 3/4” PLT

33025 Washer, 1/2” Flat PLT

D1143 Washer, 1/2” Lock PLT

D1169 Nut, 1/2-13 Non-Lock PLT

33046 Bolt, 5/16-18 x 1” G5 PLT

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48

The complete Rotary Discharge Assembly can be obtained
by ordering Part No. 1049315 f/ 6” Models

The complete Spout Assembly can be obtained
by ordering Part No. 1049328 f/ 6” Models



1007265-P147/20       0400812-6

PARTS LISTPage  P-14

CHAIN GROUND CONTROL WHEEL KIT
PART NO. PA001709

w/ OPTIONAL CHAIN DIRECTIONAL KIT
PART NO. 1050874

Ref.
No.

Part
No. Description

1050874 Chain Wheel Roller Bracket,
Complete

1050873 •Bracket, Chain Wheel Roller
33060 •Bolt, 3/8-16 x 1” G5 PLT

33136 •Nut, 3/8-16 Nylon Lock PLT

1042174 •Upper Bracket Assembly
1042172 ••Mount Plate
1036617 ••Roller, 1 5/8” dia.

w/ 7/16” hex bore
1042173 ••Shaft, 7/16” Hex
33161 ••Cotter Pin, 1/8” x 1”

1

2
3
4
5
6
7

8
9

Ref.
No.

Part
No. Description

1002221 ••Bolt, 3/8-16 x 4 1/2” G5 PLT

33136 ••Nut, 3/8-16 Nylon Lock PLT

1042178 Upper Wall Bracket
3047L1 Bushing, 1” QD SD
8371C Key, 1/4” sq. x 1 1/2” long
1048167 Chain Wheel Ay. (Sprocket)
1042186 Lower Chain Mount
1011743 Bin Wall Plates
1042193 Chain, 3/16” x 120’ long
1042190 Coupler, Threaded Chain
33024 Washer, 3/8” Flat PLT

10
11
12
13
14
15
16
17
18
19
20

 Indented Parts Names Indicate these Parts
are Included in the Previous Assembly.

•

18

19

17

20

16

1
8

2
4

5

6

7

9
10

3

3

12

20

3

11

4

5

5

4

3

4
1413

15



1007265-P157/20       0400812-7

PARTS LIST Page  P-15

Ref.
No.

Part
No. Description

1048155 Gearbox, 1/2 hp, 60:1 ratio, 28.0 RPM,
1037 in/lbs (117.18 N·m) of torque

1052179 Hub, Shear Pin (1” dia. bore)
1052178 Hub, Shear Pin (1 1/8” dia. bore)
1048157 Shield, Drive Shaft, f/ Rotary Drop
1048144 Plate, Gearbox Mount, f/ Rotary Drop
1048540 Strap f/ Gearbox Mount Plate
1048542 Panel, Lower Split f/ Rotary Drop
1017007 Switch, Limit, 10 amp
1045355 Switch, Limit, Explosion Proof
1048539 Arm, Limit Switch f/ Rotary Drop
1048538 Spring Cam f/ Limit Switch Arm
1049027 Spring w/ Collar Weldment
1048541 Panel, Upper Split f/ Rotary Drop
1041833 Decal, U.S. Flag
1026527 Motor, 115-208/230V, 60 Hz, 1 PH
1033296 Motor, 220V, 50 Hz, 1 PH
1023414 Motor, 575V, 60 Hz, 3 PH
1026526 Motor, 208-230/460V, 60 Hz, 3 PH
1026529 Motor, 115-208/230V, 60 Hz,

1 PH, Explosion Proof

1

2
3
4
5
6
7
8

(8)
9
10
11
12
13
14

(14)
(14)
(14)
(14)

Ref.
No.

Part
No. Description

1026528 Motor, 208-230/460V, 60 Hz
3 PH Explosion Proof

1045676 Motor, 220/380V, 50 Hz, 3 PH
1017092 Bolt, 3/16” x 1 1/2” G2
1051146 Nut, 3/16” Nylon Lock
33046 Bolt, 5/16” x 1” G5 HHCS
33135 Nut, 5/16” Nylon Lock
33064 Bolt, 3/8” x 1 3/4” G5 HHCS
33024 Washer, 3/8” Flat
33136 Nut, 3/8” Nylon Lock
33082 Bolt, 1/2” x 1 1/4” G5 HHCS
33138 Nut, 1/2” Nylon Lock
33025 Washer, 1/2” Flat
4605-1 Bolt, 1/4” x 3/4” f/ Explosion

Proof Limit Switch
33142 Washer, 3/16” Lock
33143 Washer, 1/4” Lock f/ Explosion

Proof Limit Switch
33149 Nut, 3/16” Non-Lock
33022 Washer, 1/4” Flat f/ Explosion

Proof Limit Switch

(14)

(14)
15
16
17
18
19
20
21
22
23
24
25

26
(26)

27
(27)

ROTARY DISCHARGE

ELECTRIC CONVERSION KITS

13

12

Existing
Hardware

11

7 10

9

8

25 2726 Existing
Hardware

Existing
Hardware

5

3

2

15 16

1817 4

1

14

6

2322

2423

2119 20

28

15

PA001703, PA001704, PA001705, PA001706,
PA001707, PA001708 & PA001710



1007265-P167/20       0400812-8      0402033A

PARTS LISTPage  P-16

1 2

3 4

5

Ref.
No.

Part
No. Description

130231 Spout, 90° Head Discharge
130378 Spout, 45° Head Discharge
1013056 Adapter, Square-to-Round
5046A1 Half Band, 6” x 4” Wide, 12 ga.
1035421 Cover f/ 6” Double Run Boot

1
2
3
4
5

OPTIONAL & MISC. COMPONENTS

1 1/2

1 1/4

1

3/4

9/16

7/16

5/16

Inches

– – –

– – –

– – –

– – –

1/4

General Torque Specification Table
Use the Following Torques When Special Torques Are Not Given

Note: These values apply to fasteners as received from supplier, dry, or when lubricated with
normal engine oil.  They do not apply if special graphited or moly�disulphide greases or other
extreme pressure lubricants are used.  This applies to both UNF and UNC threads.

Bolt Size

SAE Grade No.

Bolt head identification
marks as per grade
Note: Manufacturing
marks will vary

Millimeters
6.35

7.94

3/8 9.53

11.11

1/2 12.70

14.29

5/8 15.88

19.05

7/8 22.23
25.40

1 1/8 25.58

31.75

1 3/8 34.93

38.10

SAE 2 SAE 5 SAE 8*

Foot Pounds Newton Meters.
Torque

Min. Max.
5 6

10 12

20 23

30 35

45 52

65 75

95 105

150 185

160 200
250 300

Min. Max.
6.8 8.13

13.6 16.3

27.1 31.2

40.7 47.4

61.0 70.5

88.1 101.6

128.7 142.3

203.3 250.7

216.8 271.0
338.8 406.5

Foot Pounds
Torque

Min. Max.
9 11

17 20.5

35 42

54 64

80 96

110 132

150 180

270 324

400 480
580 696

Min. Max.
12.2

23.1

47.5

73.2

108.5

149.2

203.4

366.1

542.4
786.5

800

1120

1460

1940

880

1240

1680

2200

1084.8

1518.7

1979.8

2630.6

14.9

27.8

57.0

86.8

130.2

179.0

244.1

439.3

650.9
943.8

1193.3

1681.4

2278.1

2983.2

Foot Pounds
Torque

Min. Max.
12 15

24 29

45 54

70 84

110 132

160 192

220 264

380 456

600 720
900 1080

Min. Max.
16.3

32.5

61.0

94.9

149.2

217.0

298.3

515.3

813.6
1220.4

1280

1820

2380

3160

1440

2000

2720

3560

1735.7

2467.9

3227.3

4285.0

20.3

39.3

73.2

113.9

179.0

260.4

358.0

618.3

976.3
1464.5

1952.6

2712.0

3688.3

4827.4

Newton Meters. Newton Meters.

*Thick nuts must be used with Grade 8 bolts

– – –

– – –

– – –

– – –

– – –

– – –

– – –

– – –

– – –

– – –

– – –

– – –

– – –

– – –

TORQUE CHART



1007265-W1

WARRANTY

AG GROWTH INTERNATIONAL INC. – FORM OF LIMITED WARRANTY

Ag Growth International Inc. (“AGI”) warrants that the goods and/or services being supplied (the
“Goods”) will be free from defects in materials and workmanship under normal conditions, use, 
service, and maintenance, for a period of twelve (12) months from the date of first operation of the 
Goods, but in no event more than eighteen (18) months from the date of delivery of the Goods to the 
end-user (the “Warranty Term”). If the Goods are being used for rental purposes, the Warranty Term 
for the subject Goods shall be limited to 90 days.

Subject to AGI’s sole discretion, if the Goods, or a component thereof, are found to have a default in 
materials and/or workmanship within the Warranty Term, AGI will, at its own option and expense, 
repair or replace the subject Goods or refund the purchase price for the applicable Goods. Any 
warranty related expenses incurred on behalf of or by the end-user without the prior written consent 
of AGI shall be the sole responsibility of the end-user. Expenses relating to travel, customs or import 
duties and tariffs, equipment rental, and any costs associated with accessing the Goods are the sole 
responsibility of the customer. Warranty shall be void in the event the Goods are returned or disposed 
of without the written consent of AGI.

The customer shall not assert a claim that the Goods are defective unless the customer gives written 
notice to AGI of such defect within forty-eight (48) hours of discovering such defect. In the event of a 
warranty claim, the customer must complete any and all information required by AGI in order to 
properly assess or investigate the claim. AGI shall be given a reasonable opportunity to inspect and 
test the Goods in question. Failure by the customer to notify AGI of such claim within 48 hours shall 
operate as a waiver of any and all such claims by the customer.

THIS IS THE SOLE AND EXCLUSIVE WARRANTY GIVEN BY AGI WITH RESPECT TO THE GOODS AND IS 
IN LIEU OF AND EXCLUDES ALL OTHER WARRANTIES, EXPRESS OR IMPLIED, ARISING BY OPERATION 
OF LAW OR OTHERWISE, INCLUDING WITHOUT LIMITATION, MERCHANTIBILITY OR FITNESS FOR A 
PARTICULAR PURPOSE WHETHER OR NOT THE PURPOSE OR USE HAS BEEN DISCLOSED TO SELLER IN 
SPECIFICATIONS, DRAWINGS, OR OTHERWISE, AND WHETHER OR NOT AGI’S GOODS ARE 
SPECIFICALLY DESIGNED AND/OR MANUFACTURED BY AGI FOR BUYER’S USE OR PURPOSE.

This limited warranty extends solely to Goods manufactured by AGI and does not cover any third-party 
parts, components, or materials. To the extent permitted by the manufacturer, AGI will pass on 
applicable warranties on third-party parts, components or materials to the end-user. This warranty 
does not extend to any losses or damages due to misuse, use of a kind and/or to a degree not 
reasonably expected to be made of the Goods, any use of the Goods which is not an intended use as 
specified in AGI’s published product literature or otherwise specified by AGI in writing, accident, acts 
of God, abuse, neglect, normal wear and tear (including corrosion and cosmetic issues), any 
equipment attached to or used in conjunction with the Goods, any field modifications or substitutions 
to original Goods, component damage incurred during shipping and handling, unauthorized 
modification or alteration, used beyond rated capacity, or improper installation, maintenance or 
application.

THE SOLE AND EXCLUSIVE REMEDY FOR ANY CLAIM HEREUNDER SHALL BE LIMITED TO REPAIR, 
REPLACEMENT, OR REFUND OF THE PURCHASE PRICE. AGI SHALL NOT BE LIABLE FOR DAMAGES 
CAUSED BY DELAY IN PERFORMANCE AND IN NO EVENT, REGARDLESS OF THE FORM OF THE CLAIM 
OR CAUSE OF ACTION (WHETHER BASED IN CONTRACT, INFRINGEMENT, NEGLIGENCE, STRICT 
LIABILITY, OTHER TORT OR OTHERWISE), SHALL AGI’S LIABILITY TO BUYER AND/OR ITS CUSTOMERS 
EXCEED THE PURCHASE PRICE OF THE GOODS. BUYER AGREED THAT IN NO EVENT SHALL AGI’S

WARRANTY

9/24



1007265-W2

LIABILITY TO BUYER AND/OR ITS CUSTOMERS EXTEND TO INCLUDE INCIDENTAL, CONSEQUENTIAL,
OR PUNITIVE DAMAGES. THE TERM “CONSEQUENTIAL DAMAGES” SHALL INCLUDE, BUT NOT BE
LIMITED TO, LOSS OF ANTICIPATED PROFITS, LOSS OF USE, LOSS OF REVENUE, FAILURE TO MEET
GOVERNMENT AND/OR ADMINISTRATIVE REQUIREMENTS, CLEAN UP COSTS, COST OF CAPITAL AND
DAMAGE OR LOSS TO OTHER GOODS, PROPERTY OR EQUIPMENT.

To the fullest extent permitted by law, Buyer, on behalf of itself, its suppliers, their agents, employees
or any entity or person for which Buyer is or may be responsible (“Indemnitors”) shall fully indemnify,
save and hold AGI, its agents, employees, officers, directors, partners and related entities harmless
from and against all liability, damage, loss, claims, demands, actions and expenses of any nature
whatsoever, including, but not limited to reasonable attorney’s fees which arise out of or are
connected with: (a) any negligent act, error or omission by any Indemnitor in the performance of this
agreement; (b) the failure of the Indemnitor to comply with the laws, statutes, ordinances or
regulations of any governmental or quasi-governmental authority; or (c) the material breach of any
term or condition of this agreement by any of the Indemnitors. Without limiting the generality of the
foregoing, the indemnity hereinabove set forth shall include all liability, damage, loss, claims,
demands, and actions on account of personal injury, death or property loss to any third party, any
Indemnitee, any of Indemnitee’s employees, agents, licensees or invitees. The indemnity set forth
herein shall survive any termination of this agreement.

THIS WARRANTY IS NON-TRANSFERABLE AND APPLIES ONLY TO THE ORIGINAL END-USER AND
SHALL BE CONSIDERED VOID IF NOT REGISTERED WITHIN 30 DAYS OF RECEIPT OF THE GOODS BY
THE ORIGINAL END USER.

WARRANTY

9/24





aggrowth.com

MANUFACTURED BY

HUTCHINSON I MAYRATH

514 W. Crawford Street TF 800.523.6993 
Clay Center, Kansas P 785.632.2161 
USA 67432 F 785.632.5964

hutchinson–mayrath.com

� 2024 Ag Growth International. All rights reserved




